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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSION
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result of Radiated Emissions

2. Test Sites

2.1 Test Facilities

TOV Rheinland (Guangdong) Ltd.
EMC Laboratory

Guangzhou Auto Market,
Yuan Gang Section of Guangshan Road,
Guangzhou, P.R. China

FCC Registration No.: 833845
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
K'.nd of Manufacturer Type SIN Callbrgted
Equipment until
Spurious emission and Radiated emission
EMI Test Receiver | Rohde & Schwarz ESCI-3 100216 2011-03-16
Spectrum Rohde & Schwarz FSP30 100286 2011-03-16
Analyzer
Loop Antenna Rohde & Schwarz HFH2-22 100111 2012-03-16
Trilog-Broadband | SCHWARZBECK
Antenna MESS-ELEKTRONIK VULBI168 209 2011-08-21
Double-Ridged
Waveguide Horn Rohde & Schwarz HF906 100385 2011-08-24
Antenna
AFS42-
Pre-amplifier MITEQ 00101800- 1101599 2011-07-31
25-S-42
Standard Gain
Horn Antenna EMCO 3160-09 21642 2014-06-26
AFS33-
Pre-amplifier MITEQ 18002650- 1108282 2011-03-16
30-8P-44
3m Anechoic Albatross Project
Chamber GmbH N/A N/A 2011-04-16
Radio Test Suite
Receiver Rohde & Schwarz ESCI 100178 2011-09-26
Spectrum analyzer | Agilent E4404B MY41440753 | 2011-09-26
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2.3 Traceability

All measurement equipment calibrations are traceable to NIST or where calibration is
performed outside the United States, to equivalent nationally recognized standards
organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

Table 2: Emission Measurement Uncertainty

Measurement Type Frequency Uncertainty
AC Power Line Conducted Emission 150kHz - 30MHz +3.0dB
Antenna Port Conducted Emission <1GHz +0.39dB
> 1GHz +0.68dB
Radiated Emission 30MHz - 1GHz +4.7dB
> 1GHz +4.5dB

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The TUV Rheinland (Guangdong) Ltd. test facility located at Guangzhou Auto Market, Yuan
Gang Section of Guangshan Road, Guangzhou, P.R. China is listed on the US Federal
Communications Commission list of facilities approved to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is Bluetooth stereo headset. It operates at 2.4GHz ISM frequency band.
For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 3: Rating of EUT

Kind of Equipment:

Bluetooth Stereo Headset

Type Designation:

BTH002-KMAO4

FCCID

WAD-BTH002-KMAO4

Table 4: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-20°C to +45°C

Operation Voltage

DC 3.7V (via Lithium Battery)

Modulation

FHSS, GFSK, 8DPSK, 71/4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

0dBi

RF Output Power

0.0030W (4.71dBm)
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Table 5: Frequency hopping information

Technical Specification Description

The custumer declares that the maximum frequency of
this device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting

1. Low channel

2. Middle channel

3. High channel

Receiving

Standby

Off

Cow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according

to the procedures in ANSI C63.4: 2003.

Full test was applied on all test modes, but only worst case was shown.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description

Manufacturer

Type

SIN

Notebook

lenovo

X60

L3-CG041 07/04
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& 3m
Support Unj

Turn Tahle

Ground Plane

Test Receiver

N

B oa
o 4a
&4
Pa
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
|2 2 e

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2011-01-10

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT: Passed
Test date : 2011-01-10

Test standard : FCC Part 15.247(b)(1)
Basic standard : ANSI C63.4: 2003
Limit : 1 Watt

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 6: Test result of Peak Output Power, GFSK mod  ulation

Channel oo

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2402 4.71 0.00296 1
Middle Channel 2441 3.97 0.00249 1
High Channel 2480 2.82 0.00191 1

Table 7: Test result of Peak Output Power, 8DPSK mo  dulation

Channel oo

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2402 3.14 0.00206 1
Middle Channel 2441 2.41 0.00174 1
High Channel 2480 0.81 0.00121 1
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5.1.3 20dB Bandwidth

RESULT: Passed
Date of testing : 2011-01-10

Test standard : FCC Part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 8: Test result of 20dB Bandwidth, GFSK modula  tion

Channel 20d|3 Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHZz)
Low Channel 2402 825 / Pass
Mid Channel 2441 825 / Pass
High Channel 2480 825 / Pass

Table 9: Test result of 20dB Bandwidth, 8DPSK modul ation

Channel ZOdB Limit
Channel Frequency Bandwidth (MHz) Result
(MH2) (MH2)
Low Channel 2402 1.19 / Pass
Mid Channel 2441 1.19 / Pass
High Channel 2480 1.18 / Pass
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Test Plot of 20dB Bandwidth, GFSK modulation

Low Channel
- Agilent Marker
Mkr2 » 398 kHz
Ref 18 dBm Atten 20 dB 19.29 dB Select Marker
Poak d Il 2 3 4
Log 13
14 Ay T
dB/ e Normal
Marker a
390000 kH=
159:29-dB Delta
Delta Pair
{Tracking Ref)
Ref Delta
Center 2,402 GHz Span 2 MHz -
#Res BH 10 kHz WBH 18 kHz Sweep 25.77 ms (401 pts) Span Pair
Marker Trace Type ¥ Axis Amplitude Span Center
1R 1) Freq 2.481985 BHz B.621 dBm
1a 1) Freq 435 kHz -28.71 dB
2R (1) Freq 2.481595 GHz -18.67 dEnm Off
Za (1) Freq 398 kHz 19,29 dE
More
1 of 2
Middle Channel
- Agilent Marker
Mkr2 » 438 kHz
Ref 18 dBm Atten 20 dB -19.68 dB Select Marker
Poak P Il 2 3 4
Log !
1@ 1] 2
dB/ < N Normal
Marker a
430,000 kH=
1968 Delta
Delta Pair
{Tracking Ref)
Ref Delta
Center 2,441 GHz Span 2 MHz -
#Res BH 10 kHz WBH 18 kHz Sweep 25.77 ms (401 pts) Span Pair
Marker Trace Type ¥ Axis Amplitude Span Center
1R 1) Freq 2.44B985 BHz -8.859 dBm
1a 1) Freq -395 kHz -19.88 dB
2R (1) Freq 2.448985 GHz -8.459 dEm Off
Za (1) Freq 438 kHz -19.5% dB
More
1 of 2
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High Channel
- Agilent Marker
Mkrl & -345 kHz
Ref 1@ dBm Atten 28 dB -19.81 dE Select Marker
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More
1of 2
Test Plot of 20dB Bandwidth, 8DPSK modulation
Low Channel
- Agilent Marker
Mkre & 5350 kHz
Ref 18 oBm Atten 20 dB -20.06 dB Select Marker
Peak 2R [l 2 3 4
Log =
16 " 7 >
dB/ < ¢ Normal
Marker a
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{Tracking Ref)
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Marker Trace Type ¥ Axis Amplitude Span Center
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1a 1D Freq -GAA.A kHz -28.9 db
2R 1) Fregq 2.4819858 GHz -1.419 dEm Off
2a (1) Freq 555.8 kHz -20.06 dE
More
1of 2
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Middle Channel

- Agilent Marker
Mkrl & -566.85 kHz
Ref 18 oBm Atten 20 dB -20.08 dB Select Marker
Log 4 L
16
1 2
dB/ 4 Normal
Marker a
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2688-dB Delta
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1a 1D Fregq -GAB.B kHz -28.88 dE
2R 1) Fregq 2.4489858 GHz -2.859 dBEnm Off
2a (1) Freq 555.8 kHz -20.59 dE
More
1of 2
High Channel
- Agilent Marker
Mikrl & -GBA.G kHz
Ref 1@ dBm Atten 28 dB -19.99 dE Select Marker
Peak 2R Il 2 3 4
Log b, L
16 ) .
dB/ 3 & Normal
Marker a
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1999 B S Deita
Delta Pair
{Tracking Ref)
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Center 2.48 GHz Span 3 MHz -
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Marker Trace Typa * Axiz Amplitude Span M
1R 1y Freg 2.474998508 GHz -3.637 dBm
1la 1y Freq -GAA.B kHz -19.99 dB
2R 1y Freq 2.474949850 GHz -3.637 dBm Off
2a 1D Freq E77.5 kHz -19.12 dE
More
1of 2
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5.1.4 Conducted spurious emissions measured in 100k Hz
Bandwidth

RESULT: Passed
Date of testing : 2011-01-14

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edg e, GFSK
modulation
Low Channel
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Test Plot of 100kHz Bandwidth of Frequency Band Edg e, 8DPSK
modulation
Low Channel

“ RBW 100 kHz ~ Marker 4 [T1]

VBW 300 kHz -30.28 dB [1d
Ref 5dBm Att 40 dB SWT 25s 13.763500000 GHz
1l Marker 1 [T1]
-0 —T U808 ™
2.371180000 GHz
e 10 Marker P [T1]
e |-
-51.17 dB m
1.228560000 GHz
L >0 Marker & [T1]
-41.30 dB [1d
4 2.97¢460000 GHz
30 R M IM'\AJ/\"‘
) ] [\A\ﬂ
MMMWW
2
--60
--70
--80
L-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 28.JAN.2011 02:20:05

High Channel

* RBW 100 kHz ~ Marker 4 [T1 ]

VBW 300 kHz -30.93 dB n
Ref 5dBm Att 40 dB SWT 25s 13.763500000 GHz
Marker 1 [T1] ||
-0 ¥ 97 a8 s
2.477060000 GHz
Mark T1
| 10 arker 2 [T1]
H1.98 dB w
1.274500000 GHz
| o0 Marker § [T1]
-4h 84 dB n
" 5.173820000 G:Hz
130
B ! r\w‘

| 502 3DB
| ot e ~ ?

~-60

~-70

~-80

190

Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 28.JAN.2011 02:39:59
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5.1.5 Spurious Emission

RESULT:

Date of testing
Test standard
Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Passed

2011-01-10to 2011-01-14

FCC part 15.247(d)

ANSI C63.4: 2003

Refer to 15.209(a) of FCC part 15.247(d)
In addition, radiated emissions which fall in
the restricted bands, must also comply
with the radiated emission limits specified
in 15.209(a)

3m Semi-Anechoic Chamber

Low/ Middle/ High
A C

23C

50%

101 kPa

Remark: Testing was carried out within frequency range 9kHz to the tenth harmonics. For
details refer to Appendix 1. The Radiated Emissions testing was performed in the X, Y and Z
axis mode. The X Axis mode is the worst-case recorded in this test report.
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5.1.6 Frequency Separation

RESULT: Passed
Date of testing 2011-01-13
Test standard FCC part 15.247(a)(1)
Basic standard ANSI C63.4: 2003
Limit = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa
Table 10: Test result of Frequency Separation
Measured
Channel Channel Limit
Channel Frequency . Result
(MHz) Separation (kHz)
(MH2z2)
Low Channel 2402 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation

Low Channel
- Agilent Marker
Mkrl o -990.8 kHz
Ref 18 dBm Atten 28 dB -1.375 dB Select Marker
Peak i o L2 3 4
Log 1R
18
db/ Normal
Marker a
-990.00d kHz
1320 R Delta
Delta Pair
{Tracking Ref}
Ref Delta
Center 2,402 GHz Span 3 MHz -
#Res BH 18 kHz YEW 18 kHz Sweep 38.65 ms (401 pts) Span Pair
Marker Trace Type ¥ OAxiz Amplitude Span Center
1R €1 Freq 2.4829825 GHz B.428 dBm
1a c1) Freq -998.8 kHz -1.375 dB
Off
More
1 of 2
Middle Channel
- Agilent Marker
Mkrl o 1.0850 MHz
Ref 18 dBm Atten 28 dB -8.331 dB Select Marker
Peak ] 1 ||
S 4 & 1 2 3 4
Log 7k —
18
dB/ 7 Normal
Marker a
1085000 MHz
-3.381 ¢ Deita
Delta Pair
{Tracking Ref}
Ref Delta
Center 2.441 GHz Span 3 MHz -
#Res BH 18 kHz YEW 18 kHz Sweep 38.65 ms (401 pts) Span Pair
Marker Trace Type ¥ OAxiz Amplitude Span Center
1R €1 Freq 2.44B9858 GHz B.435 dBm
1a c1) Freq 18858 [MHz -8.381 dB
2R €1 Fregq 2.4489858 GHz 8.435 dBm Off
Za 1) Freq -1.8858 MHz -6.892 dB
More
1 of 2
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High Channel
- Agilent Marker
Ref 1@ odBm Atten 2@ dB Select Marker
Peak LR ) Nl 2 5 4
Log f J =
18
dB/ 4 Normal
i Delta
Delta Pair
{Tracking Ref)
Ref Delta
Center 2.48 GHz Span 3 MHz -
#Res BH 10 kHz UBH 16 kHz Sweep 38.65 ms (401 pts) Span Pair
Markar Trace Type K Axiz Amplitude Sﬂan m
1R €10 Freg 2,4789308 GHz -8.888 dEm
la 13 Frag 997.5 kHz -5.419 dE
Off
More
1of?2
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5.1.7 Number of hopping frequency

RESULT:

Date of testing
Test standard
Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2011-01-13

FCC part 15.247(a)(1)(iii)
ANSI C63.4: 2003

= 15 non-overlapping channels
Shield room

Low/ Middle/ High
A

22C

52%

101 kPa

Table 11: Test result of Number of hopping frequenc vy

Passed

Frequency Range M?_iisggﬁ% %l:]aa?]trl;[é of Limit Result
2400 to 2483.5 MHz 79 >15 Pass
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Test Plot of Number of hopping frequencies

- Agilent Marker
Mkr2 2.48204 GHz
Ref 18 dBm Atten 28 dB -5.867 JBm Select Marker
Poak |, [ ] - PO | T
Log ot
1@ LT
dB/ Normal
Marker
2.402844466 GHz
o 067—dBm Delta
Delta Pair
{Tracking Ref}
Ref Delta
Start 2,396 GHz Stop 2,485 GHz -
#Res BH 18 kHz YEW 18 kHz Sweep 1.143 5 (401 pts) Span Pair
Marker Trace Type ¥ OAxiz Amplitude Span Center
1 (1) Freqg 2.47990 GHz -1.394 oBm
2 1) Frag 2.48284 GHz -5 BET7 dBm
Off
More
1 of 2
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5.1.8 Time of Occupancy

RESULT: Passed
Date of testing : 2011-01-13

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 12: Test result of Time of Occupancy, GFSK Mo  dulation

Pulse width | Measured | .y
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.570 0.182 0.4 Pass

Low Channel DH3 1.620 0.259 0.4 Pass
DH5 3.120 0.332 0.4 Pass

DH1 0.560 0.179 0.4 Pass

Mid Channel DH3 1.580 0.253 0.4 Pass
DH5 3.120 0.333 0.4 Pass

DH1 0.560 0.179 0.4 Pass

High Channel DH3 1.580 0.253 0.4 Pass
DH5 3.090 0.330 0.4 Pass
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Table 13: Test result of Time of Occupancy, 8DPSK M  odulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.576 0.184 0.4 Pass

Low Channel DH3 1.840 0.294 0.4 Pass
DH5 3.060 0.326 0.4 Pass

DH1 0.582 0.186 0.4 Pass

Mid Channel DH3 1.860 0.298 0.4 Pass
DH5 3.120 0.333 0.4 Pass

DH1 0.582 0.186 0.4 Pass

High Channel DH3 1.840 0.294 0.4 Pass
DH5 3.120 0.333 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Plot of Time of Occupancy, GFSK modulation

Low Channel- DH1

RBW 1 MHz Delta 2 [T1]
*VBW 1 MHz -0.36 dB
Ref 10 dBm Att 40 dB SWT 5 ms 570.000000 ps
10 Marker 1 [T1]
-4i7.21 dB n
Lo 2.5R0000 m
1 A
L 10
--20
~--30
L-40
T L |I [ TTT
-80
-90
Center 2.402 GHz 500 ps/
Low Channel- DH3
RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz -0.43 dB
Ref 10 dBm Att 40 dB SWT 10 ms 1.620000 ms
10 Marker 1 [T1]
=712 dB g
0 6810000 m.
L A
|10
~--20
--30
L-40

-80

-90

Center 2.402 GHz

1 ms/
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Low Channel- DH5

RBW 1 MHz Delta 2 [T1]
*VBW 1 MHz 2.08 dB
Ref 10 dBm Att 40 dB SWT 15 ms 3.120000 ms
10 Marker 1 [T1]
47.29 dB n
Lo 2l4bhoooo m
1 A
L 10
--20
~--30
--40
23
T T II
-80
-90
Center 2.402 GHz 1.5 ms/
Middle Channel- DH1
RBW 1 MHz Delta 2 [T1]
*VBW 1 MHz 1.46 dB
Ref 10 dBm Att 40 dB SWT 5 ms 560.000000 ps
10 Marker 1 [T1]
-50.41 dB m
Lo 2 7P0000 m
1A
| 10
~--20
~--30
L-40
3DB
" T | I L I I T I LA |
-80
-90

Center 2.441 GHz

500 ps/
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Middle Channel- DH3

RBW 1 MHz Marker 1 [T1]
*VBW 1 MHz -49.26 dB m
Ref 10 dBm Att 40 dB SWT 10 ms 5.230000 ms
10 Delta 2 [T1]
.02dB

Lo 1580000 m
1 A
L 10

--20

~--30

--40

~--50

~--60

~--70 T

~--80

-90

Center 2.441 GHz 1 ms/

Middle Channel- DH5

RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 1.75 dB
Ref 10 dBm Att 40 dB SWT 15 ms 3.120000 ms
10 Marker 1 [T1]
-48.31 dB T

Lo ak0000 m
1A
| 10

~--20

~--30

-80

-90

Center 2.441 GHz 1.5 ms/




Produkte
Products

A TUVRheinland®

Prufbericht - Nr.: 17019029 001

Test Report No.

Seite 34 von 43
Page 34 of 43

High Channel- DH1

RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 0.11 dB
Ref 10 dBm Att 40 dB SWT 5 ms 560.000000 ps
10 Marker 1 [T1]
-48.33 dB m
1) 2 070000 m
1 A
|10
—--20
--30
L-40
P 308
- |.,.|||| T A t ||-'-r|||
-80
-90
Center 2.48 GHz 500 ps/
High Channel- DH3
RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 0.96 dB
Ref 10 dBm Att 40 dB SWT 10 ms 1.580000 ms
10 Marker 1 [T1]
-49.10 dB m
-0 5910000 m
1 A
|10
~--20
~--30
L-40

| .50 —

|60 —

--70

~--80

-90

Center 2.48 GHz

1 ms/
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High Channel- DH5

RBW 1 MHz Marker 1 [T1]
“VBW 1 MHz -46.19 dB g
Ref 10 dBm Att 40 dB SWT 15 ms 8.760000 ms
10 Delta 2 [T1]
.03dB
1) 23 0hb0000 m

-80

-90

Center 2.48 GHz 1.5 ms/

Test Plot of Time of Occupancy, 8DPSK modulation
Low Channel- DH1

RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 2.11dB
Ref 10 dBm Att 40 dB SWT 3 ms -576.000000 ps
10 Marker 1 [T1]
-50.79 dB m
0 r 136000 m.

300 ps/
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Low Channel- DH3

RBW 1 MHz Delta 2 [T1 ]
“*VBW 1 MHz -1.84 dB
Ref 10 dBm Att 40 dB SWT 10 ms 1.840000 ms
10 Marker 1 [T1]
-46.67 dB m
4310000 m
1 A
~-20
~-30
40
P 3DB
-90
Center 2.402 GHz 1 ms/
Low Channel- DH5
RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 3.79dB
Ref 10 dBm Att 40 dB SWT 15 ms -3.060000 ms
10 Marker 1 [T1] l
< m
1 A
--20
~--30
--40
2
3DB
50—}
60—
70 — T
~--80
-90

Center 2.402 GHz 1.5 ms/
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Middle Channel- DH1

RBW 1 MHz Delta 2 [T1 ]
“VBW 1 MHz -0.61 dB
Ref 10 dBm Att 40 dB SWT 3 ms -582.000000 ps
10 Marker 1 [T1]
-50.15 dB m

Lo 2084000 m
1 A
10

--20

~-30

Center 2.441 GHz 300 ps/
Middle Channel- DH3
RBW 1 MHz
*VBW 1 MHz
Ref 10 dBm Att 40dB SWT 10 ms

Delta 2 [T1]
0.47 dB
1.860000 ms

Marker 1 [T1]

d

1 ms/
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Middle Channel- DH5

RBW 1 MHz Marker 1 [T1]
*VBW 1 MHz -48.74 dB n
Ref 10 dBm Att 40 dB SWT 15 ms 9.060000 ms
10 Delta 2 [T1]
1.49d
-3.1Pd

--20

~-30

L-40

|50 —of\

.60 —

|70 —

~--80

-90

Center 2.441 GHz 1.5 ms/

High Channel- DH1

RBW 1 MHz
*VBW 1 MHz
SWT 3 ms

Ref 10 dBm Att 40 dB

Delta 2 [T1]
2.52 dB
-582.000000 ps

10

Lo 1

Marker 1 [T1]
-51.47 dB m
1.2R0000 m

~-20

~--30

~--80

-90

Center 2.48 GHz 300 ps/
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High Channel- DH3

RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz 2.61dB
Ref 10 dBm Att 40 dB SWT 10 ms 1.860000 ms
10 Marker 1 [T1]
-409.70 dB
-0 2 2hooa
1 A
10
—--20
~--30
|40
3DB

-80

-90

Center 2.48 GHz 1 ms/

High Channel- DH5

RBW 1 MHz Delta 2 [T1 ]
*VBW 1 MHz -1.27 dB
Ref 10 dBm Att 40 dB SWT 15 ms -3.120000 ms
10 Marker 1 [T1]

-465.89 dB
| 0] a 8h 0000
1 A
|1
~-2Q
~-3Q

~--80

-90

Center 2.48 GHz 1.5 ms/
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed
Test standard : FCC KDB Publication 447498
Since maximum peak output power of the transmitter is <60/f(GHz)mW, i.e.

0.0030mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-3 ~ OMH2z)

BTHOO2-K N A

Photograph 2: Set-up for Spurious Emissions (30MHz-  1GHz)

L
KMADA
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Photograph 3: Set-up for Spurious Emissions (1GHz-1  8GHz)

Photograph 4: Set-up for Spurious Emissions (18GHz-  26GHz)
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Test Plot of Spurious emission of A.1 — GFSK modula

Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Lid.

tion

EMC Test Service Hotline: +86-20-28391188

A TUVRheinland®

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification BTH002-KMAQ4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low channel(BDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.

Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt No.: 163072045 100&300
Report No. 17019029 001
_Result: Pass : .
Comment: Test distance is 3m, Horizontat
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: - TUVESCI3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV
SAC Active Loop Antenna ZN30900A
12
100
90
80 \~‘\
§ ay \\\
‘§ 60 \“\ ,
£ o — FCOPart 48 | OikHz - 30MHz
T < ]
LY - =
I A i
301 i L {"‘ WA, Gl e
20
[
10
0
A0
9k 20 30 50 100K 200 300 500 M 2M 3M SM 10M 20 30M
Frequency in Hz

Result Table Single

0.017400 44.1 20.8 H
0.030040 -- 38.0 20.5 H
0.498000 28.6 - 20.8 H
4.998000 27.4 -— 22.0 H

Date: 14/01/2011 - Time: 03:05:1

3PM Tested by:
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Test Plot of Spurious emission of A.1 — GFSK modula

Vertical (9kHz — 30MHz)

TUV Rheinland {(Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

r - EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail;
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver: *
Transducer:

K-Mate

Bluetooth Headset
BTH002-KMA04

FCC Part 15

RE

Tx @ Low channel(BDR}
23 C; 50 %RH;
DC 3.7V by li-ion battery
163072045 100&300
17019029 001

Pass

Test distance is 3m, Vertical

101 kPa.

9kHz - 30MHz

TUVESCI3

TUV SAC Active Loop Antenna ZN30800A / TUY ESCI3 -TUV
SAC Active Loop Antenna ZN30900A

Level in dBr V/im

0

N
—~
P S SORUURUIINN NN SUNUN U RO
N — FEC Part 45 8ikhz - 30ikz
]
'A Tl
L Mg
W WP " -
bt key
1
9k 20 30 50 100k 200 300 500 M 2M 3M 5M oM 20 30M

Frequency in Hz

Result Table_Single

0.017320 = 63.9 20.8 v
0.065640 = 48.1 204 v
2.138000 26.92 — 204 \'4
5.078000 30.6 - 22.0 \'4

Date: 14/01/2011 - Time: 03:11:53 PM

Tested by:

A TUVRheinland®

tion
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TUV Rheinland (Guangdong) Ltd.

Test Plot of Spurious emission of A.1 — GFSK modula  tion
Horizontal (30MHz — 1GHz)

EMC Test Service Hotline: +86-20-28381188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth Headset
BTH002-KMAQ4

FCC Part 156

RE

Tx @ Low channel(BDR)

23 T, 50 %RH; 101 kPa.
DC 3.7V by li-ion battery
163072045 100&300

17019029 001

Pass

Test distance is 3m, Horizontal

30M-1GHz
TUV ESIB 26
TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80

60T

T
j
i
FCC 15.]209 30M-1Gi3m (P_P
i i I

Leve! in dBpV/im
!
L=

20T

30M

50 60 80  100M 200 300 400 500 800 16
Frequency in Hz

Limit and Margin QP

Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz) (dBiiV/m) (dB) . (dB) (dBpV/m)

39.350000 9.6 14.0 30.4 40.0 | H

59.450000 9.5 12.8 30.5 400 | H
115.500000 8.0 1.7 35.5 435 H
149.800000 106 14.2 32.9 435 | H
374.450000 11.5 143 345 46.0 | H
606.050000 16.4 18.4 29.6 46.0 | H

Date: 10/01/2011 -

‘:-‘i)_C o
Time: 18:13:13 Tested b%lq:H 1_’1_[_}) Reviewed by:
7
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Test Plot of Spurious emission of A.1 — GFSK modula
Vertical (30MHz — 1GHz)

TUV Rheinland {Guangdong) Ltd.

tion

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Resuilt:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth Headset
BTH002-KMAQ4

FCC Part 15

RE

Tx @ Low channel(BDR)

23 T, 50 %RH; 101 kPa.
DC 3.7V by li-ion battery
163072045 100&300
17019029 001

Pass

Test distance is 3m, Vertical

30M-1GHz
TUV ESIB 26
TUV SAC UVLB 9168/ TUV ESIB28-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80 T

0] ——

i
1
FCC15.209 31

Level in dBpV/im
»
=

20Ty

{_
L L

30M 50 60

80 100M 200 300 400 500 800 1G

Frequency in Hz

Limit and Margin QP

Frequency | QuasiPeak Corr. Margin Limit Polarization
{MHz) (dBuV/m) (dB) (dB) (dBuV/im) g
41.650000 11.0 14.0 258.0 400 | V
59.700000 9.4 12.8 30.6 400 | V
142.750000 10.7 13.7 32.8 435 |V
274.700000 8.8 12.2 374 46.0 [V
419.600000 121 15.2 33.9 46.0 |V
737.850000 18.3 20.2 27.7 46.0 | Vv

Date: 10/01/2011 - Time: 18:09:34 Tested by:r

A TUVRheinland®
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Test Plot of Spurious emission of A.1 — GFSK modula

tion

Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTHQ02-KMAQO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 1008&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HFS906
Pre TUV 1 to 18G HF906
120 i
1001~ X
Py, 7 _.«i
£ & i"“”s‘% ; FCCpart15-1=18G-PK
% &0 3 ‘it‘\ : ; FOC partt5 Kl 86
T 40 4 W [ o R oo ciimeiel aaer el
g 1 ) A— PPN e o S
i ] Nmfrr—
20 ;
0 ; Z
1G 26 3G G 56 6 8 106 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) {dBpV/m) (dB} {dB) (dBuVim)
1601.000000 35.3 -14.0 38.7 74.0 VH
4804.000000 46.3 -5.5 27.7 740 | H
13867.000000 58.7 9.2 15.3 740 [ H
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) (dBpVim) (dB) (dB) (dBpVim)
1601.000000 224 -14.0 31.6 54.0 | H
4804.000000 36.6 -5.5 17.4 54.0 | H
13867.000000 459 9.2 8.1 54.0 | H
WL
, {49
Date: 10/01/2011 - Time: 21:04:40 Tested by: Reviewed by: \T‘@gg

A TUVRheinland®
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Test Plot of Spurious emission of A.1 — GFSK modula

Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

tion

EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTHO002-KMAO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel(BDR)
Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF808/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF206
140
1001
e §
§ 80 ..r"-ﬂ; FCC-part15-1:18G-PK
o« ) s .
o i 1} FCCpart15%18G
: -\ X e
% 40 . " \‘ P ) Lo e v e e
e P
20 e et
V1G 26 3G 4G 56 6 8 106 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dBuVim} {dB) {dB) {dBuVim)
1601.000000 36.0 -14.0 38.0 740 [V
4804.000000 50.3 -5.5 23.7 740 |V
13867.000000 58.7 9.2 15.3 740 [V
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) (dBuVim) (dB} (dB) (dBuVim)
1601.000000 23.3‘ -14.0 30.7 54.0 | V
4804.000000 44.3 -5.5 9.7 54.0 |V
13867.000000 45.9 9.2 8.1 540 |V

Date: 10/01/2011 - Time: 21:00:00

Reviewed by:

A TUVRheinland®
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Test Plot of Spurious emission of A.1 — GFSK modula

Horizontal (18GHz — 26GHz)

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth headset

Identification: BTH002-KMAQ4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low channel(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 1008300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 18GHz-25GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3180-09

101 T 7
! !
!
80 “ FCC pari15718-26G Pl
£ |
5 60 i FCC part153%8:26G Al
I inibo i e ol 4 T bt
= 40 * i
[ i
o
= H
20 i
! i =
i | i
0 + + } + {
18 19 20 21 22 23 24 25
Freguency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dBpv/m) (dB) (dB) (dBpvim)
19145.000000 51.9 5.2 221 740 | H
21277.000000 53.2 5.9 20.8 740 | H
24274.000000 56.7 6.9 18.3 740 | H

Limit and Margin AV

Attt Ay

Frequency Average Corr. Margin Limit Polarization
(MHz) (dBuv/m) (dB) (dB} (dBpV/m)
19145.000000 401 5.2 13.9 540 | H
21277.000000 M1.3 5.9 12.7 540 | H
24274.000000 43.7 6.9 10.3 540 | H

Date: 11/01/2011 - Time: 22:16:48 Tested by; -tk ~

Reviewed by:
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Test Plot of Spurious em

ission of A.1 — GFSK modula tion

Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test Item: Bluetooth headset
Identification: BTH002-KMAO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3180-09
Pre TUV 18 to 26.5 3160-09
10 H ; |
E
80 FCCpar1518:26G P
£
3 eop- FCC bait1 5 48:26G AV
% P4 P oy -
g 40 iy e 3 >
5
0
18 19 20 pal 22 23 24 25
Frequency in GHz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dBpVim) {dB) (dB) (dBpV/m)
18894.000000 51.2 5.1 22.8 740 |V
21350.000000 52.2 5.0 21.8 740 [V
24313.000000 55.0 6.9 18.0 740 [V
Limit and Margin AV
Fraquency Average Corr: Margin Limit Polarization
(MHz) {dBuVim) (dB) (dB) (dBpVim)
18894.000000 38.9 5.1 15.1 54.0 | V
21350.000000 40.4 5.0 13.6 54.0 |V
24313.000000 43.5 6.9 10.5 54.0 |V
g A8}
i qMiigy Chockel’
Date: 11/01/2011 - Time: 22:12:59 Tested by: _-. e Reviewed by:
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Test Plot of Spurious emission of A.2 — GFSK modula

tion

Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test Item: Bluetooth Headset
Identification BTHO02-KMAQO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel(BDR)
Climate Condition: 23 °C; . 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt No.: 163072045 100&300
Report No. 17019029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 9kHz - 30MHz
Recsiver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV
SAC Active Loop Antenna ZN30900A
12
1
90 \
801 .
\
-
§ 60 —— o ) —
e . ECC Part 75 | aihz < 30Ntz
T . oSN |
= Tl
% oy e -
30l LARIY TP T L ¥ «Lﬁ'?"; \ \ -
20 J
10
0
10
9K 20 30 50 100k 200 300 500 ™ oM 3M  5M 0M 20 30M
Frequency in Hz '

Result Table_Single

0.017400 45.5 20.8 H
0.030120 ) — 37.7 20.5 H
1.382000 25.9 - 20.4 H
6.742000 26.9 — 22.0 H

Date: 14/01/2011 - Time: 03:18:24 PM . Tested by: __ . ©¥'*  Reviewed by:

i

IERLE]
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Test Plot of Spurious emission of A.2 — GFSK modula  tion
Vertical (9kHz — 30MHz)

TUV Rheinland (Guangdong} Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification BTHO02-KMAQO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt No.: 163072045 100&300 . )
Report No. 17019029 001
Resulf: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: : TUVESCI 3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV

SAC Active Loop Antenna ZN30900A

121
114
101
gc\
80 —~ -
£
R — —
g eop ==
£ 5pdye Ik N — ECC Part 15 | oKHzZ - 3002
] oy ] ]
g -a0 A —
- ! T
20 i g 1 )
20 Fuoell
1
o
A0
9k 20 30 50 100k 200 300 500 M 2M 3M 5M  10M 20 30M
Frequency in Hz

Result Table_Single

0.017320 64.0 20.8 v
0.065640 = 48.3 20.4 \'4
2.170000 28.9 = - 204 v
5.038000 32.3 - 22.0 \'4

.48 )

heoked,

Date: 14/01/2011 - Time: 03:29:14 PM Reviewed by:
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Test Plot of Spurious emission of A.2 — GFSK modula

Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Resullt:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth Headset
BTH002-KMAO4

FCC Part 15

RE

Tx @ Mid channel(BDR})
23 TC; 50 %RH;
DG 3.7V by li-ion battery
163072045 100&300
17019029 001

Pass

Test distance is 3m, Horizontal

101 kPa.

30M-1GHz
TUV ESIB 26
TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80

80

FCC16.209 IDM

Level in dBpV/m
-
k=

20 Y

L Il L . W -
T e T ‘ H
0 t +
30M 50 60 80 400M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz) (dBpuVim) (dB}) (dB) - {(dBuvim)

41.150000 11.0 14.0 239.0 40,0 | H
58.750000 9.8 12.9 30.2 400 | H
124.800000 9.1 125 344 435 | H
164.200000 9.9 13.7 33.6 435 | H
407.700000 121 14.9 33.9 46.0 | H
766.350000 18.5 20.4 27.5 460 | H

Date: 10/01/2011 - Time: 17:40:34

Tested by: i 1,1

A TUVRheinland®

tion
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Test Plot of Spurious emission of A.2 — GFSK modula  tion
Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BTH002-KMAQ4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Mid channel(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80 T

& FGC™5. 2‘(59‘:;’{()'[\7[ AG|3m ¢

[nrm |2

Level in dBpV/m
p!
=

0 T ot o pranen T >
o e | u

30M 50 60 80  100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Margin QP

Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz) (dBpV/m) (dB) . (dB) (dBpV/m)

41.400000 11.0 14.0 29.0 400 | V

54.150000 10.1 13.2 29.9 400 | V
147.600000 10.9 14.0 32.6 435 |V
160.450000 104 141 33.1 435 |V
327.550000 10.2 13.5 35.8 460 | V
631.400000 17.0 18.9 29.0 46.0 | V

Date: 10/04/2011 - Time: 17:44:56 Tested by: _t #11.£0 Reviewed by:
. - Chcoked ¢
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Test Plot of Spurious emi

ssion of A.2 — GFSK modula tion

Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTH002-KMAO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel{BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 1008300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Freguency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
12 i - ;,
100 : :
§ 80 H FCC part15-1=18G6-PK
F e 14 . I R —
° 1 b FECparti5
= | I\ d Aty Fon, s
] e SO~ B\ < e oW T
2 [ _,_,-/'\.- X oy f Wy I
V‘IG 26 3G 46 56 6 8 106 18G
Frequency in Hz
Limit and Margin PK
Frequency | MaxPeak Corr. Margin Limit Polarization
{MHz) (dBuv/m) (dB) (dB) {dBuV/m) .
1627.000000 35.8 -13.8 38.2 740 | H
4882.000000 43.0 -5.6 31.0 740 [ H
9843.000000 48.9 54 25.1 740 [ H
Limit and Margin AV
Frequency | Average Corr. Margin Limit Polarization
(MHz) (dBuVIm) (dB) (dB) {dBuVvim)
1657.000000 25.1 -13.8 28.9 540 | H
4882.000000 29.9 56 241 54.0 | H
9843.000000 35.7 54 18.3 540 | H

Date: 10/01/2011 - Time: 20:34:16

Tested by:

A TUVRheinland®
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Test Plot of Spurious emission of A.2 — GFSK modula

Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

tion

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:

K-Mate

Bluetooth headset
BTH002-KMAD4

FCC Part 15

RE

Tx @ Mid channel{BDR)
23 ¢ 50 %RH;
DC 3.7V by li-ion battery

101 kPa.

Receipt No: 163072045 1008300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
12 -
100~
£ @ .r::}\ 3 FGG part15-4-18G-PK
=  — v ) T
5
g 60 ; # 1:\\ ; F
= W ?,g'
s >4 ot
e =2 o
20
|7 | | i
16 2G 3G 4G 56 & 8 106 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) {dBpVim) (dB) (dB) {dBpV/m)
1627.000000 42.4 -13.8 31.6 740 [V
4882.000000 50.2 5.6 238 740 |V
9843.000000 48.5 4.8 255 740 | V
Limit and Margin AV
Freguency Average Corr. Margin Limit: Polarization
{MHz) {dBpVIim) (dB) (dB) {dBuV/m)
1627.000000 38.5 -13.8 15.5 540 | V
4882.000000 38.4 66 15.6 54.0 | V
9843.000000 35.8 4.8 18.2 54.0 | V

Date: 10/01/2011 - Time: 20:19:03

Tested by: N

A TUVRheinland®
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

Test Plot of Spurious emission of A.2 — GFSK modula  tion
Horizontal (18GHz — 26GHz)

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTH002-KMAQ4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel(BDR)
Climate Condition: 23 ¢, 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 10 26.5 3160-09
100 .
80 ‘ FEC pari15718-26G P
€ !
3 60 = FGC partt5 186G AV
2 . - = s < oo =
]
k]
20
i -
1 18 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dBgiVim) (dB) (dB) (dBuVim)
19355.000000 52.2 5.3 21.8 74.0 | H
20255.000000 52.8 5.6 21.2 740 | H
22877.000000 54.2 6.4 19.8 740 | H
Limit and Margin AV
Frequency Average Corr. Margin. Limit Polarization
(MHz) (dBuVim) (dB) (dB) (dBpV/m)
19355.000000 40.0 5.3 14.0 54.0 [ H
20255.000000 40.9 5.6 13.4 54.0 | H
22877.000000 42.0 6.4 12.0 54.0 | H

Date: 11/01/2011 - Time: 22:23:55

FHLEN,

Tested by: LI ‘._‘._t.qReviewed by: \Giseied/

KOG
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Test Plot of Spurious emission of A.2 — GFSK modula  tion
Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTHO02-KMAO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel(BDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa,
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Resuilt: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 1810 26.5 3160-09
100 T
80 FCC pant1518-26G P
€
2 0 e FCC part15 18-26G AV
m N s "~ R T S _— — e e Y N ™ - 1 & reTeryrT
3 SN R A R et i Y
% 40 @ v 3 " v {
N A S N
20 - T o
0 . ;
18 19 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

Date: 11/01/2011 - Time: 22:27:12 Tested by:

Frequency MaxPeak Corr. Margin Limit Polarization
(MHz)} (dBuvim) (dB) (dB) (dBuvim)
19309.000000 514 53 2286 740 | V
20260.000000 52.7 5.6 213 74.0 | V
22834.000000 53.8 6.4 20.2 740 | V
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) (dBuvIm) (dB) (dB) (dBuV/m)
19308.000000 39.7 5.3 14.3 54.0 | V
20260.000000 40.8 5.6 13.2 54.0 | V
22834.000000 42.1 6.4 11.9 54.0 | V
LBy

. Reviewed by:
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Test Plot of Spurious emission of A.3 — GFSK modula  tion
Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: " Bluetooth Headset
Identification BTH002-KMAO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt No.: 163072045 1008300
Report No. 17019029 001
Result: Pass
Comment; Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUVESCI3

Transducer:

TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV
SAC Active Loop Antenna ZN30900A ' :

FCC Part 487 oKiiz - 30MH2

- Level In dBu v/m

9k 20 30

50

100k 200 300 500 m 2M 3M  5M 10M 20 30M
Frequency in Hz

0.017400 46.0 20.8 H
0.034920 - 37.5 20.3 H
1.150000 25.9 = 204 H
-4.850000 27.3 = 219 H

Date: 14/01/2011 - Time: 02:31:19 PM

i
W18
0]

Tested by: Reviewed by: _
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A TUVRheinland®

Test Plot of Spurious emission of A.3 — GFSK modula

Vertical (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd.

tion

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test Item:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :

K-Mate

Bluetooth Headset
BTH002-KMAQ4

FCC Part 15

RE

Tx @ High channel(BDR)

23 T; 50 %RH; 101 kPa.

‘DC 3.7V by li-icn battery

Receipt No.: 163072045 100&300
Report No. 17019029 001
Resuilt: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
" Frequency Range: SkHz - 30MHz
Receiver: TUVESCI3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV
SAC Active Loop Antenna ZN30900A
121
114 -
10
o0 g
sof—— ~
\
% 70 -
o 60 ) “\ -
£ sol il . ECCPartis | oKz - 3oMiz
E i - = S——
% a0 ] i o« N - fy
30 1 " | = -
20 e F
1 |
0
0
oK 20 30 50 100K 200 300 500 M 2M 3M SM. 1OM 20 30M
Frequency in Hz

It Table Single

0.017320 64.2 .

0.065640 = 48.3 20.4 Vv
2.142000 28.5 — 20.4 \d
5.050000 314 - 22.0 Vv

Date: 14/01/2011 - Time: 02:50:39 PM

Reviewed by: [ 20111 291

Tested byf,,.,
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TUV Rheinland (Guangdong}) Ltd.

Common Information

Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No;
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:

Test Plot of Spurious emission of A.3 — GFSK modula
Horizontal (30MHz — 1GHz)

tion

EMC Test Service Hotline: +88-20-28391188

EMC Test Record (Emission)

K-Mate

Bluetooth Headset
BTH002-KMAO4

FCC Part 15

RE

Tx @ High channei(BDR)
23 C; 50 %RH;
DC 3.7V by li-ion battery
163072045 100&300
17019029 001

Pass

Test distance is 3m, Horizontal

101 kPa.

30M-1GHz
TUVESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168
FCC 15.209 30M-1G sweep
80 i
i
e FCC 15,209 30MAG 3m QP
£ T | } [
2 |
4 a0 - 1
=
]
L
- Ep Lt - A, ikl s
+§ et gt
0 + —t
30M 50 &0 80  100M
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak Margin Limit Polarization
(MHz) (dByV/m) (dB) (dBuV/m)
38.000000 10.7 13.8 29.3 400 H
57.650000 9.5 13.0 30.5 40.0 | H
125.650000 9.2 12.6 34.3 43.5 | H
153.900000 10.5 14.2 33.0 435 | H
401.250000 116 147 34.4 46.0 [ H
652.250000 171 191 28.9 460 | H
TRV
Date: 10/01/2011 - Time: 18:05:45 Tested by: .ﬂm | iReviewed by:
Eher

A TUVRheinland®
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Test Plot of Spurious emission of A.3 — GFSK modula  tion
Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BTHO002-KMAQ4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High channel{BDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Resuit: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80 1 T I
L
sor ! FCC5.200 30M:A¢
E H B
= | s
& o i :
T 40 i
£ i
T | [
4 ey N i, P P ;
+ e Wt ... oot i
i + ]
0 + + + +
30M 50 60 80 100M 200 300 400 500 800  1G
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz)} (dBpVim) (dB) (dB) {dBuV/m)
37.650000 10.8 13.8 29.2 400 | V
63.100000 841 12.2 30.8 40.0 [V
110.650000 7.3 11.2 36.2 435V
147.500000 11.0 14.0 325 435V
394.250000 11.5 14.6 345 46.0 |V
653.250000 17.2 19.1 28.8 460 |V
LIRS

¥ Reviewed by: kg

Date: 10/01/2011 - Time: 18:01:38 Tested by: A
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A TUVRheinland®

Test Plot of Spurious emission of A.3 — GFSK modula  tion
Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth headset

Identification: BTH002-KMAD4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High channel(BDR)

Climate Condition: 23 C; 50 %RH:; 101 kPa.
Test Voltage! Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF908

Pre TUV 1 to 18G HF906

12 ;
100
€ w é::&\ [— -FCCpart1 5. 118G PK
: = | B~ *
d g J - ! FECpartt5 1 8G:
Y : it Pt
® 40 >
§ peen e T = |
20 == |
i

16 2G 3G 4G 5G 6 8 10G 18G

Freguency in Hz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dBuvim) (dB) (dB) {dBuV/m})
1652.000000 36.2 13.6 37.8 74.0 | H
4959.000000 42.3 -5.8 M7 740 | H
14580.000000 574 9.2 16.6 740 | H
Limit and Margin AV
Frequency Average Corr. Margin Limit . ! Polarization
(MHz) {dBuVIm) (dB) (dB) (dByV/m)
1652.000000 25.6 -13.6 28.4 540 | H
4959.000000 29.4 5.8 24.6 54.0 | H
14680.000000 4.7 9.2 9.3 540 | H

Date: 10/01/2011 - Time: 20:44:49 Reviewed by:
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Test Plot of Spurious emission of A.3 — GFSK modula

Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Lid.

tion

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:
Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset
BTH002-KMAOD4

FCC Part 15

RE

Tx @ High channel(BDR)
23 TC; 50 %RH;
DC 3.7V by li-ion battery
163072045 100&300
17019029 001

Pass

Test distance is 3m, Vertical

101 kPa.

1GHz-18GHz
TUV FSP30
TUV SAC HF906/ TUV FSP30-TUV SAC HFS06

Pre TUV 1 to 18G HF906

T

Cpartt51=18GPK

L
! 4 C-partl SﬂﬂSG‘ﬂ/
] Wi

£
S
=1
4 s % F
i~
T . K\ . el ‘ N
3 MK S N — |
{ _",.,/' oot S POt
207
1G 2G 3G 4G 5G 8 8 10G 186G

Frequency in Hz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) - (dBuVim) (dB) (dB) (dBuvim)
1662.000000 39.0 -13.6 35.0 740 | H
4959.000000 42.3 -5.8 31.7 740 | H
14580.000000 58.3 9.2 15.7 740 | H
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) (dBuvim) - (dB) {dB) (dBpv/m)
1652.000000 324 -13.6 21.6 540 | H
4959.000000 28.9 -5.8 25.1 540 | H
14580.000000 44.6 9.2 9.4 54.0 | H
Date: 10/01/2011 - Time: 20:48:27 Tested by: Reviewed by:

A TUVRheinland®
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Test Plot of Spurious emission of A.3 — GFSK modula

Horizontal (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

tion

EMC Test Service Hotline: +86-20-28391188

Common Information
Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTH002-KMA04
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel(BDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 28.5 3160-09
100
80 FECHa1518-26G PK
£ .
3 eop I FCC part1g 18:26G A
T; 40 Loy "
k]
20
|
U1s 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dBpVim) (dB) (dB) (dBpv/m)
19216.000000 51.9 5.3 221 740 | H
21631.000000 52.5 6.0 21.5 740 | H
24178.000000 55.8 6.9 18.2 74.0 | H
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) (dBpVv/m) (dB) (dB) (dBpVv/m)
19216.000000 39.9 5.3 14.1 540 | H
21631.000000 41.0 6.0 13.0 540 | H
24178.000000 434 6.9 10.6 540 | H

Date: 11/01/2011 - Time: 22:35:00

Tested by: _ il

0 ;Reviewed by:

WLE
i 1.12
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Test Plot of Spurious emission of A.3 — GFSK modula

tion

Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTH002-KMAO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel(BDR)
Climate Condition: 23 T, 50 %RH; 101 kPa,
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Resuilt: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 o 26.5 3160-09
80 FCC DeTri15"181?6G"P<
£ 1
51 60 T FCCpais 8‘3[26Gh‘A
3 i i i . Frioniing
= 40 i
2
i —
20—
18 19 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) (dBuvim) {dB) {dB) (dBpv/m)
18963.000000 51.0 5.1 23.0 740 | V
21447 52.8 5.9 21.2 740 | V
24210.000000 56.3 | . 6.9 18.7 740 | V
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) (dBuv/m) {dB) (dB}) (dBpvVim)
18963.000000 39.4 5.1 14.6 540 | V
21447.000000 M4 5.9 12.9 540 |V
24210.000000 435 6.9 10.5 540 |V

Date: 11/01/2011 - Time: 22:32:55

",

an 11%4)

Reviewed by:

Tested @[y’iﬂ“ Lig;
\Glee

A TUVRheinland®
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Test Plot of Spurious emission of B — GFSK modulati on
Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd. k EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: . K-Mate
Test ltem: Bluetooth Headsst
Identification BTH002-KMAD4
Test Standard: FCC Part 15
Test Detail: : RE
Operation Mode: Rx @ Mid channel(BDR)
Climate Condition: 23 C; 50 %RH; - 101 kPa.
Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt No.: 163072045 10084300
Report No. : 17019029 001
Result: Pass
Comment: Test distance is 3m, Herizontal
Subrange 1
Freguency Range: 9kHz - 30MHz
Receiver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna ZN30800A / TUV ESCI3 -TUV

SAC Active Loop Antenna ZN30900A

12
119
10
90\
80 T -
£
5 70 \
S
] 60 Sy -
= 50 . FCCpart 45 ; 9KHz - 30MHz
] B, |
3 { -
= A0y [
solb i i [PPSO Y [ PTY Y . o
DI IRAL A b,
20 1
e
1 1
0
0 -
9k 20 30 50 100k 200 300 500 m 2M 3M  5M 10M 20 30M
Freguency in Hz

= H
0.115480 -— H
2.158000 29.4 - H
6.786000 271 — H
BTG AEN
Date: 14/01/2011 - Time: 02:14:26 PM 3 N : Reviewed by: M8
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Test Plot of Spurious emission of B — GFSK modulati

Vertical (9kHz — 30MHz)

TUV.Rheinland (Guangdong) Ltd.

on

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

K-Mate

Bluetooth Headset
BTH002-KMAQ4

FCC Part 15

RE

Rx @ Mid channel(BDR)

23 C; 50 %RH; 101 kPa.

Test Voltage / Freq,. : DC 3.7V by li-ion battery
Receipt No.: 163072045 100&300
Report No. 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUV ESCI 3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV
SAC Active Loop Antenna ZN30900A
121
1
90 \
8T iy
£ : .
§ 60 ) B .
£ solpas N~ FCEPart 15 T ORHZ - 30MHz
2 s - -
= dopt ™
30 i i o
20 A eb L
7 Tl
0
0
ok 20 30. 50 100K 200 300 500 M 2M 3M  5M 10M 20 30M
Freguency in Hz

Result Table_Single

0.017320 = 64.0 20.8 \4
0.065640 - 48.3 204 \%
2.158000 29.2 -— 204 A
5.050000 3241 -— 22.0 v

Date: 14/01/2011 - Time: 02:23:56 PM

Tested by:

A TUVRheinland®
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Test Plot of Spurious emission of B —GFSK modulatio n
Horizontal (30MHz — 1GHz)
TUV Rheinland (Guangdong} Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test Item: Bluetooth Headset

Identification: BTHO02-KMAQ4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channel(BDR)

Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 1008300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Herizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80

i FCC15.209 30M:TG{3

Level in dBpW/m
-+
c

20 Al J .
[t i e i st R
i | |

_}

o + + + +
30M 50 80 80 100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Margin QP

Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz) (dBuV/m) (dB) (dB) (dBuV/m)

37.300000 10.9 13.7 291 400 { H

59.350000 9.5 12.8 30.5 40.0 | H
161.150000 10.7 14.2 328 435 | H
277.000000 8.9 12.3 371 46.0 [ H
437.900000 1341 15.7 32.9 46.0 | H
685.700000 17.6 19.5 284 46.0 | H

( e

Py}

Date: 10/01/2011 - Time: 18:16:22 Tested by:

Reviewed by:
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Test Plot of Spurious emission of B — GFSK modulati on
Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotiine: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test Item: Bluetooth Headset

Identification: BTH002-KMAO4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channel(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage! Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80

Al FCC15.209 30M:7G| 3ﬁ1w(gP

.._M“.Auﬁ_
0

Level in dBuV/m
+
E:

20Ty

30M 50 60 80  100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Margin QP

Frequency | QuasiPeak Corr. Margin © Limit Polarization
(MHz) (dBuVim) {dB) (dB) (dBRVIm)

37.800000 10.7 13.8 29.3 400 | V

49.650000 10.5 13.5 29.5 400 |V
146.150000 10.7 13.9 32.8 435 |V
257.850000 841 11.8 37.9 46.0 | V
383.950000 13.7 14.4 323 46.0 | V
745. 18.3 20.3 27.7 46.0 | V

Date: 10/01/2011 - Time: 18:18:44 Tested by: Reviewed by:
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Test Plot of Spurious emission of B — GFSK modulati

on

Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTH002-KMAD4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Resuit: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HFS06/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
120
100f—=
E 80 FCCpart15 1=18GPk
=3
":GL 60 F G‘Dart15ﬁ4= Bg .
c raril hory
< —
a 4L S 7 ares )
K]
o T N
- K
1G 2G 3G 4G 5G 6 8 10G 186G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) (dBuV/m} {dB) {dB) {(dBpV/m) :
1627.000000 34.0 -15.3 40.0 740 | H
2441.000000 35.9 121 38.1 740 | H
13848. 58.3 9.0 15.7 740 | H
Limit and Margin AV
Frequency. | - Average Corr. Margin Limit Polarization
(MHz) {dBupVvim) {dB) {dB) (dBuv/m})
1627 20.8 -15.3 33.2 540 H
2441.000000 223 1241 31.7 540 | H
13848.000000 45.2 9.0 8.8 540 | H

Date: 10/01/2011 - Time: 22:25:29

iy, ;8/):

Reviewed by:

A TUVRheinland®
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Test Plot of Spurious emission of B — GFSK modulati on
Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth headset

Identification: BTH002-KMAD4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channel(BDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 1008300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF908

Pre TUV 1 to 18G HF906

ey

£ 80 ~FCC-part15-1:18G-PK
3
=5
2 s FCC part15 418G,
< B
T 40 @ |
] 4 e -
s i x p———
i
o +
1G 2G 3G 4G 56 6 8 10G 186

Frequency in Hz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dBuV/m) (dB) (dB) {dBpVim)
1627.000000 371 4.7 36.9 740 | V
2441.000000 39.7 121 344 740 |V
13848.000000 58.2 9.0 15.8 740 |V

Limit and Margin AV

Frequency Average Corr. Margin Limit Polarization
(MHz) {dBuVim) (dB) (dB) (dBuvim)
1627.000000 286 4.7 254 540 | V
2441.000000 224 -12.1 31.6 540 |V
13848.000000 45.1 9.0 8.9 540 | V

Date: 10/01/2011 - Time: 22:21:18

1 'L'tU_§ Reviewed by:

i’
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

Test Plot of Spurious emission of B — GFSK modulati
Horizontal (18GHz — 26GHz)

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Resuilt:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset
BTHO02-KMAD4

FCC Part 15

RE

Rx @ Mid channel(BDRY)

23 C; 50 %RH; 101 kPa.
DC 3.7V by li-ion battery
163072045 1008300
17019029 001

Pass

Test distance is 3m, Horizontal

18GHz-26.5GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

100

Level in dBpVim

19 20 21 22 23 24
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dBuV/m) (dB) (dB) (dBuVim)
20250.000000 525 5.6 21.5 740 | H
21969.000000 53.3 6.1 20.7 740 | H
24281.000000 55.6 6.9 18.4 740 | H

Limit and Margin AV

L AF] oy L

Frequency Average Corr. Margin Limit Polarization
(MHz) (dByuv/m) (dB) . (dB) (dBpV/m)
20250000000 40.9 5.6 13.1 54.0 | H
21969.000000 40.3 6.1 13.7 540 H
24281.000000 435 6.9 10.5 540 | H

Date: 11/01/2011 - Time: 22:40:56 Tested by: % .

on

EMC Test Service Hotline: +86-20-28391188
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Test Plot of Spurious emission of B — GFSK modulati on
Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdeng) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test liem: Bluetooth headset

Identification: BTHO02-KMAQO4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channel(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 18GHz-26.5GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 10 26.5 3160-09

100 ; ; § %
H 1]
] I )
80T | i FCC part15 18-26G P
£ 1 L .
2z 60 : i FCCpart}518-26G A
c . , 2 _ P [l b N
£ 4 e
T )
8
20 -
i
0 t t t i
18 19 20 21 22 23 24 25

Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) (dBpV/m) (dB) (dB) (dBpVim)
19376.000000 52.3 5.4 21.7 740 | V
21278.000000 52.8 5.9 21.2 74.0 | V
24045.000000 54.6 6.8 19.4 740 |V

Limit and Margin AV

Fraquency Average Corr. Margin Limit Polarization
{MHz) (dBpV/m) (dB) (dB) (dBpvim)
19376.000000 40.0 5.4 14.0 54.0 | V
21278.000000 41.4 5.9 12.6 540 |V
24045.000000 42.7 6.8 11.3 54.0 |V

Date: 11/01/2011 - Time: 22:59:01 Tested by* Ligk
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Test Plot of Spurious emission of A.1 — 8DPSK modul  ation
Horizontal (9kHz — 30MHz)

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: - K-Mate
Test Item: - Bluetooth Headset
Identification BTHO002-KMAO4
Test Standard: FCC Part 15
Test Detail: - RE
Operation Mode: Tx @ Low channel(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt No.: 163072045 100&300
Report No. 17019029 001
Result: . Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: O9kHz - 30MHz
Receiver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV.ESCI3 -TUV

SAC Active Loop Antenna ZN30900A

12
116
1
90\
‘ ® \\ \
£
s 7 \\
o
g 0 <
£ 5 N~ FCC Part 15 | OKHz - S0MEZ
z e
8 dogp-ud 1
304-1)! -]
20
10
0
0
ak 20 30 S0 100Kk 200 300 500 M 2M 3M  5M 10M 20 30M
Frequency in Hz

Result Table_Single

0.017400 42.5 20,8 H
0.034920 = 39.7 20.3 H
0.290000 = 35.9 21.0 H
2.142000 29.8 -— 204 H

Date: 14/01/2011 - Time: 01:33:16 PM
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Test Plot of Spurious emission of A.1 — 8DPSK modul

Vertical (9kHz — 30MHz)

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detall:
Operation Mode:
Climate Condition:

K-Mate

Bluetooth Headset
BTH002-KMAO4

FCC Part 15

RE

Tx @ Low channel(EDR)

23 C; 50 %RH; 101 kPa.

Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt No.: 163072045 100&300
Report No. 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUVESCI3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV
SAC Active Loop Antenna ZN30900A
12
114
10
e -
e o g
g <
g sof—d T~ -
£ 4 ! . FCC BArE 18 + Oz - 30MiHz
E A = S—
3 o4 | ¥ N TR
30 i Mﬁr’l o
20 o : !
10
o
10 ;
3k 20 30 50 100k 200 300 500 M 2M 3M M 10M 20 30M
Frequency in Hz

Result Table_Single

0.017400 63.4 20.8 H

0.065640 - 48.2 20.4 H

2.118000 28.9 - 204 H

4.874000 30.9 -— 21.9 H
Date: 14/01/2011 - Time:‘ 01:41:18 PM Tested by:

A TUVRheinland®

ation
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Test Plot of Spurious emission of A.1 — 8DPSK modul  ation
Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BTH002-KMAQ4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low channel(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 1008300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80 i
c & FCC 15.209 30, TG 3 QP
El - I '
T 40 §
iE| ]
3 20 i i i

nig i Lt i
+

h q
| T \
0 t+ + +
30M 50 80 80 100M 200 300 400 500 800  1G

Frequency in Hz

Limit and Margin QP

Frequency |. QuasiPeak Corr. Margin Limit Polarization
{MHz) (dBpvim) (dB) (dB) (dBuV/m) ’
37.500000 10.8 13.8 29.1 40.0 | H
§3.300000 9.7 13.3 30.4 40.0 | H
141.200000 10.0 13.6 33.5 435 | H
163.150000 10.0 13.8 33.5 435 | H
441.300000 12.7 15.8 33.3 46.0 | H
'703.800000 17.7 19.7 28.3 460 | H

Date: 10/01/2011 - Time: 19:07:37 Tested by:
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A TUVRheinland®

Test Plot of Spurious emission of A.1 — 8DPSK modul

Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd.

ation

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test item: Bluetooth Headset
Identification: BTH002-KMA04
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel(EDR)
Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESIB 26
Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168
FCC 15.209 30M-1G sweep
80 H
]
60 FCC 15,209 300 TG 3m QP
£ I
F 40 J
£ !
T |
L A M
e A e =} { i | ;
| H i
o] u t
30M 50 60 80  100M L200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz) (dBpvim) (dB) (dB) (dBpVim) .
35.700000 9.3 13.5 30.7 400 | V
45.150000 10.5 13.7 29.5 400 | V
123.500000 8.7 12.4 34.9 43.5 |V
150.050000 10.6 14.2 32.9 $351V
472.450000 15.9 16.2 301 45.0 |V
694.450000 17.7 19.6 28.3 460 |V
Date: 10/01/2011 - Time: 19:03:31 Tested by: Reviewed by:
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Test Plot of Spurious emission of A.1 — 8DPSK modul  ation
Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:

Result:

Comment:
Subrange 1
Frequency Range:
Receiver:

K-Mate

Bluetooth headset
BTHO02-KMAQ4

FCC Part 15

RE

Tx @ Low channel(EDR)

23 C; 50 %RH; 101 kPa.
DC 3.7V by li-ion battery
163072045 1008300

17019029 001

Pass

Test distance is 3m, Horizontal

1GHz-18GHz
TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF908

12

10
£ 80 ¥ 3‘1 FEC-part15:1=18G-Pi
S  —1 g
g ) - . _
T 60 i I\ FCC-partl 5FA§9ﬁ
c T ik = =
T R\ X rercioin s
g WM‘T \ y Jo "=
= i g LGP

£0 et T

U1G 2G 3G 46 56 6 é 10G 18G
Frequency in Hz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) {dBpV/m) (dB} (dB) {dBuVim)
1601.000000 38.6 -14.0 354 74.0 | H
4804.000000 43.0 5.5 31.0 740 | H
13867.000000 58.5 9.2 15.5 740 | H
Limit and Margin AV
Frequency Average Corr: Marain Limit Polarization
(MHz) (dBuvim) - (dB) {dB) (dBpVv/m}
1601.000000 32.0 -14.0 220 §4.0 | H
4804.000000 30.5 -5.5 23.5 54.0 | H
13867.000000 45.8 9.2 8.2 54.0 | H

Date: 10/01/2011 - Time: 21:12:52 Tested by:‘
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A TUVRheinland®

Test Plot of Spurious emission of A.1 — 8DPSK modul

Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

ation

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTHG02-KMAD4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF8906/ TUV FSP30-TUV SAC HFS06
Pre TUV 1 to 18G HF206
121 i
]
100 " 7
. A
= ob L 13 T
= p— v
gl )
c 3 11}
3z { I\ .
LT RO Ao, B\ cotiasitu ST
= g N
|
1G 2G 3G 4G 5G 8 8 10G 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) (dBpV/im) {dB) {dB) (dBpV/m)
1601.000000 39.1 14.0 34.9 740 | V
4804.000000 48.9 -5.5 251 740 [V
13867.000000 58.7 9.2 15.3 740 |V
Limit and Margin AV
Frequency Average Carr. Margin Limit Polarization
(MHz) (dBpvim) (dB) {dB) (dBuV/m)
1601 .000006 31.6 -14.0 22.4 54.0 |V
4804.000000 35.8 -5.5 18.2 640 |V
13867.000000 45.9 9.2 8.1 54.0 | V

Date: 10/01/2011 - Time: 21:19:35

Tested by:’v_'__ Revi

ewed by:
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Test Plot of Spurious emission of A.1 — 8DPSK modul

Horizontal (18GHz — 26GHz)

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTHO02-KMAD4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel(EDR)
Climate Cendition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 o 26.5 3160-09
100
80 FECHEM15 18260 P
£
3 e FCC a5 18:26G A
2 - o= = .- o e s
£ aw
[
5
20 i
I ! i
o + + i
18 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit. Polarization
{MHz) {dBpV/m) (dB) (dB) (dBPVIm)
18522.000000 52.0 5.0 22.0 740 | H
20277.000000 52.4 5.6 21.6 740 | H
23858.000000 53.7 6.7 20.3 74.0 | H
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) (dBpVim) (dB) (dB) (dBpvim)
18522.000000 40.5 5.0 13.5 54.0 [ H
20277.000000 414 5.6 12.9 54,0 | H
23858.000000 4.8 6.7 12.2 54.0 | H
A V&t
e 40 !
i V L2049
Date: 11/01/2011 - Time: 21:51:28 Tested by: 0 Reviewed by:

A TUVRheinland®
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Test Plot of Spurious emission of A.1 — 8DPSK modul

Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test Item: Bluetooth headset
Identification: BTHO002-KMAQ4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Low channel{EDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment; Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
100
80 T FCCPE15718-26GP
= ;
§ 60 : . FOC parti §18:26G AV
o
k]
20—~ i
! T
| ! |
18 19 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) (dBuvim) (dB) (dB) (dBpV/m)
18428.000000 51.9 4.9 2241 740 | V
21379.000000 54.3 5.9 19.7 740 | V
24180.000000 55.3 6.9 18.7 740 | V
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
{MHz) (dBpVim) (dB) (dB) (dBpVIm)
18428.000000 40.2 4.9 13.8 540 |V
21379.000000 41.9 5.9 124 540 | V
24180.000000 43.6 6.9 10.4 540 |V

Date: 11/01/2011 - Time: 21:45:14

Tested by:

A TUVRheinland®

ation
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Test Plot of Spurious emission of A.2 — 8DPSK modul  ation
Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test Item: Bluetooth Headset
Identification BTH002-KMAQ4
Test Standard: FCC Part 15
Test Detail: i RE
Operation Mode: = Tx @ Mid channel(EDR}
Climate Condition: . 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt No.: 163072045 100&300
Report No. 17019029 001
Result: Pass
Comment: ) Test distance is 3m, Horizontal
Subrange 1
_Frequency Range: 9kHz - 30MHz
Receiver: TUVESCI3 )
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV

SAC Active Loop Antenna ZN30900A

12
114
:
El \\
80 —~ -
a =
5 70 \\
-
g 60 <
£ 50 . FCC Pal't'li OKHz - 30MHZ
° BBges.. SO |
& h i T
G o { ﬁ
PO bl 1)y FA
20
1
o
101 -
gk 20 30 50 100k 200 300 500 i 2M '3M  5M 10M 20 SOM‘
. Frequency in Hz
Result Table Single

0.017400 426 20.8 H
0.230000 = 35.1 21.0 H
2.146000 29.0 204 H
9.298000 26.5 == 2241 H

Date: 14/01/2011 - Time: 01:50:13 PM Tested by; 2% 35 ; Reviewed by
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A TUVRheinland®

Test Plot of Spurious emission of A.2 — 8DPSK modul

Vertical (9kHz — 30MHz)

TUV Rheintand (Guangdong) Ltd.

ation

EMC Test Service Hotline: +86-20-28391188

- EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification BTH002-KMAO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel(EDR)
Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by li-ion battery =
Receipt No.: - 163072045 100&300
Report No. 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUVESCI3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV
SAC Active Loop Antenna ZN30900A
12
1
R ey
el —
— o
£
5 70 L
§ 60 ‘Y = < N
S sofy - LELEAr 15 OkHZ_ SOMH?
T L - ~J
3 a0t } L i | .
30 ﬂ; . s
20 L 1
1
0
10
9K 200 30 50 100k 200 300 500 M M 3M 5M 10M 20 30M
Freguency in Hz

Result Table_Si

0.017400
0.065640 = H
4.914000 31.7 -— 220 H
13.262000 25.9 - 211 H
il
Date: 14/01/2011 - Time: 01:69:12 PM Tested by: Reviewed by:
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Test Plot of Spurious emission of A.2 — 8DPSK modul  ation
Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BTH002-KMA04

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Mid channel(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80
. Y FCC 15,209 S0k TG 3 QP
3 F |
& L f
T 4V
£
g w
- 20%R i Y o
foarstgh? +
b + povambhiplie +H
4 * i
0 ; i :
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Limit and Margin QP

Frequency. | QuasiPeak Gorr. Margin Limit Polarization
(MHz) (dBpV/m) (dB) (dB)’ (dBuv/m)

41.050000 10.9 14.0 29.1 40.0 | H
59.600000 94 12.8 30.6 40.0 | H
122.400000 8.7 124 34.8 435 | H
154.050000 10.5 14.2 33.0 435 | H
386.100000 11.2 14.5 34.8 460 | H
732.650000 18.1 201 27.9 46.0 | H

“\ WL

Date: 10/01/2011 - Time: 18:49:56 Tested by: _ “Cheeked Reviewed by:
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Test Plot of Spurious emission of A.2 — 8DPSK modul  ation
Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test liem: Bluetooth Headset

Identification: BTH002-KMAD4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Mid channel(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80 }
c & FCC15.209 30MHG 3 AP
£ I
& r i
5 40 I
£ |
= f
3 !
32 « " o T
r+ + et ,'+
o . ;
30M 50 60 80  100M 200 300 400 500 800 1G
: Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak Corr. Margin Limit Polarization
{MHz) {dBpVim) (dB) (dB) (dBpV/m)
32.050000 9.5 133 30.5 400 | V
46. 10.1 13.6 29.9 400 | V
123.250000 8.6 12.4 34.9 35|V
153.300000 10.9 14.2 32,6 435V
419.350000 121 15.2 33.9 46.0 | V
661.350000 173 19.2 28.7 460 |V
Date: 10/01/2011 - Time: 18:44:10 Tested by: Reviewed byfm\\\.\g

Checkey
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Test Plot of Spurious emission of A.2 — 8DPSK modul  ation
Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTHO02-KMAC4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ Mid channel(EDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by fi-ion battery
Receipt No: 163072045 1008300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
* Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF808
Pre TUV 1 to 18G HF906
121
100
Joond
g 80 H‘( F\\;’DE}I’NS‘IE‘IBG‘P‘(
a [ rée-
T 60 i 1} FECpartts
c T i
T W o -
8 . £ -A:j'/f \\‘ - s
207.-__‘6!"“ .....
16 26 3G 4G 56 6 ; 106 186
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dBpVim) {dB) {dB) {dBpV/my)
1625.000000 37.1 -13.9 36.9 740 | H
4882.000000 48.7 -5.6 253 74.0 | H
13852.600000 59.1 9.6 14.9 740 | H
Limit and Margin AV
Freguency. Average Corr. Margin Limit Polarization
(MHz) (dBpVim) (dB) (dB) (dBpvim)
1625.000000 25.6 -13.9 28.4 54.0 | H
4882.000000 33.4 -5.6 20.6 54.0 | H
13852.000000 46.3 (X3 7.7 540 | H

Date: 106/01/2011 - Time: 21:32:47 Tested by:

N

i
Q 1,49
" 'Reviewed by: =2

A TUVRheinland®
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Test Plot of Spurious emission of A.2 — 8DPSK modul  ation
Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification;

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:
Subrange 1
Frequency Range:
Receiver:

K-Mate

Bluetooth headset
BTHO02-KMAD4

FCC Part 15

RE

Tx @ Mid channel(EDR)

23 <, 50 %RH; 101 kPa.
DC 3.7V by li-ion battery
163072045 100&300
17019029 001

Pass

Test distance is 3m, Vertical

1GHz-18GHz
TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
121
1007~
i

£ &0 St FECpartt5-1-18G-PK
> Y. o
=3 '
% e A
= I -
I 4 A e o —
= v A W i

20 S

1G 2G 3G 4G 5G & 8 10G 18G
Frequency in Hz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) . | {dBuVim) (dB) (dB}) {dBuV/m)
1625.000000 40.2 -13.9 33.8 740 |V
4882.000000 50.4 5.6 236 740 |V
13852.000000 59.4 8.6 14.6 740 |V
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) (dBpV/m) (dB) (dB) {dBuvim) - .
1625.000000 3141 -13.9 22.9 540 |V
4882.000000 33.9 -5.6 20.1 54.0 |V
13852.000000 46.3 9.6 7.7 54.0 |V

Date: 10/01/2011 - Time: 21:27:52
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Test Plot of Spurious emission of A.2 — 8DPSK modul
Horizontal (18GHz — 26GHz)
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth headset

Identification: BTHO02-KMA04

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Mid channel(EDR)

Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 1008300

Report No: 17019029 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 18GHz-25GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 t0 26.5 3160-08

10 ; i
|

Lt FCC par1518:28G PK
£
5 e i FCC pai 1bgu-zbuA\/
£ P RN S g VO it
é 40 o
3

20

|

18 19 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dByiVim) {dB) (dB) (dBpV/m)
19121.000000 52.1 5.2 21.9 740 | H
22696.000000 53.3 6.3 20.7 740 | H
24271.000000 55.5 6.9 18.5 740 | H

Limit and Marain AV

Frequency Average Corr. Margin Limit Polarization
(MHz} (dBpV/im) (dB) (dB) (dBuVv/m)
19121.000000 40.3 5.2 13.7 . 540 | H
22696.000000 41.6 6.3 12.4 540 | H
24271.000000 43.8 6.9 10.2 54.0 | H

Date: 14/01/2011 - Time: 21:54:24 Tested by: Reviewed by:
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Test Plot of Spurious emission of A.2 — 8DPSK modul

Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
ldentification:
Test Standard:
Test Detail:
Operation Mode:
Ciimate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Resuit:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset
BTH002-KMAO4

FCC Part 156

RE

Tx @ Mid channel(EDR)
23 T, 50 %RH;
DC 3.7V by li-ion battery
163072045 100&300
17019029 001

Pass

Test distance is 3m, Vertical

101 kPa.

18GHz-25GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

80

FCC part151826G PK

60

.

ooy

rReTerarrr A : -

40

Level in dBpV/m

20

20 21 22 23 24 25

Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) ~(dBpvim) (dB}) (dB) (dBpV/m)
18584.000000 52.5 5.0 21.5 740 | V
21408.000000 53.8 5.9 20.2 740 | V
24543.000000 54.0 7.0 20.0 740 |V
Limit and Margin AV
Frequency, | Aveiage Corr. Margin Limit Polarization
(MHz) (dBpV/m) (dB) (dB (dBpVim) -
18584.000000 40.5 5.0 13.5 540 |V
21408.000000 41.6 5.9 124 540 | V
24543.000000 42.4 7.0 1.6 540 | V

Date: 11/01/2011 - Time: 21:56:07

7411
Tested by:

A TUVRheinland®
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Test Plot of Spurious emission of A.3 — 8DPSK modul  ation
Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong}) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification BTH002-KMAO4
Test Standard: . FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt-No.: 163072045 1008300
Report No. 17019029 001
Result: Pass
Comment: ) Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 9kHz - 3CMHz
Receiver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV

SAC Acftive Loop Antenna ZN30900A

12
11§
10
90\
80 . —
E
5 7 SN
2
-
3 EG, o —— o
£ g5 ——— ECC Part 15 | 9KHz - 30MHz
] e |
@ LY i
8 g
| b A
s0lT A S N VN". = i —
- 20 I i
1
0
-0
ok 20 30 50 100k 200 300 500 1M 2M 3M 5M 10M 20 30M
Frequency in Hz

Result Table Single

0.017400 42.2 20.8 H
0.089320 = 41.1 21.0 H
0.290000 - 40.1 21.0 H
2.130000 28.8 = 20.4 H

Date: 14/01/2011 - Time: 01:23:06 PM Tested by: _ :
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A TUVRheinland®

TUV Rheinland (Guangdong) Ltd.

Test Information

Manufacturer:
Test ltem:
Identification

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Plot of Spurious emission of A.3 — 8DPSK modul  ation
Vertical (9kHz — 30MHz)

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

K-Mate
Bluetooth Headset
BTH002-KMAO4
FCC Part 15
. RE
Tx @ High channel(EDR)
23 °C; 50 %RH; 101 kPa.

Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt No.: 163072045 1008300
. Report No. 17019029 001
Resuilt: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV
SAC Active Loop Antenna ZN30900A
12
10
Y .
o) — ~
§ o \‘\ X
§ of—] S
£ bl . FCE ParE 48 | BKifz - 50MHz
] mh e S |
3 10 | A b~
! Il b iy
© ¥y LA Y - —
20!
1
0
10
9K 20 30 50 100k 200 300 500 M 2M 3M  5M 10M 20 30M
Frequency in Hz

“Result Table_Single

0.017400 64.0 20.8 H
0.065640 - 48.3 204 H
4.978000 30.9 = : 22.0 H
9.862000 26.6 - 22.2 H

Date: 14/01/2011 - Time: 01:27:18 PM

sl
=

e 2 1.1;):
. Tested by: - Reviewed by: YA
S, TTNa
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Test Plot of Spurious emission of A.3 — 8DPSK modul
Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd.

Common Information

ation

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer:

Test ltem:

Identification:
Test Standard:

Test Detail:

Operation Mode:
Climate Condition:
Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1

Frequency Range:

Receiver:
Transducer:

K-Mate

Bluetooth Headset
BTH002-KMA04

FCC Part 15

RE

Tx @ High channel(EDR)

23 C; 50 %RH; 101 kPa.
DC 3.7V by li-ion battery
163072045 100&300
17019029 001

Pass

Test distance is 3m, Horizontal

30M-1GHz
TUV ESIB 26
TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80

60

Level in dBuVim
S
o

20

— ,M+ v W

30M

50

&0

80 100M 200 300 400 500 800 1G

Frequency in Hz

ut
o
o
o
™
o
w0
)
<
=
(>
w

3
0
nl

Limit and Margin QP

Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz) {dBpV/m) (dB) (dB) (dBuvim)

41,500000 11.0 14.0 29.0 40.0 | H

56.200000 9.0 13.1 31.0 400 | H
144.600000 10.1 13.3 33.4 435 | H
160.950000 10.6 14.0 32.9 435 | H
443.600000 12.6 15.8 33.4 46.0 [ H
639.400000 17.0 19.0 29.0 46.0 | H

Date: 10/01/2011 - Time: 18:55:06

Reviewed by:

AWLEN
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Test Plot of Spurious emission of A.3 — 8DPSK modul

Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd.

EMC T

Common Information

EMC Test Service Hotline: +86-20-28391188

est Record (Emission)

Manufacturer: K-Mate
Test item: Bluetooth Headset
Identification: BTH002-KMAD4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel(EDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 30M-1GHz
Receiver: TUV ESIB 26
Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168
FCC 15.200 30M-1G sweep
80
e FCC 15209 30M-1G:3m QP
£ ! r
s ; !
& a0 — —
=
£
g
3 U W.J. J "
i " s W
¥
o }
30M 50 60 80 100M 200 300
Frequency in Hz
Limit and Margin QP
Frequency | QuasiPeak Corr. Margin Limit Polarization
(MHz) (dBpV/im) {dB}) {(dB) (dBuV/m)
37.050000 10.7 13.7 29.3 400 | V
48.050000 9.3 13.6 30.7 400 | V
113.550000 8.0 11.5 355 435 |V
151.750000 111 14.3 32.4 435 [V
471.350000 13.0 16.2 33.0 460 |V
671.900000 174 194 28.6 460 | V

Date: 10/01/2011 - Time: 18:59:15

Theckel 4 Reviewed by:

A TUVRheinland®
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Test Plot of Spurious emission of A.3 — 8DPSK modul  ation
Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdeng) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Resuit:

Comment:
Subrange 1
Frequency Range:
Receiver:

K-Mate

Bluetooth headset
BTHO002-KMAD4

FCC Part 15

RE

Tx @ High channel(EDR)

23 C; 50 %RH; 101 kPa.
DC 3.7V by li-ion battery
163072045 100&300

17019029 001

Pass

Test distance is 3m, Horizental

1GHz-18GHz
TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HFS06
Pre TUV 1 to 18G HF906
121 !
10
P,
g 0 ;’“"{\\l FCCpartt5-1=18G PK
F R | !
g e  — - FCC part15 380 o/
c 1 Xy - it
T J 0, R it i el i > W sl
& \ ooy il VO N ot
- N aioms s
0 + ’ {
16 26 3G 4G 56 6 8 10G 18G
Frequency in Hz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) (dBpY/m) (dB) (dB) {dBuV/m)
1652.000000 384 -13.6 35.6 740 | H
4959.000000 42.9 5.8 341 740 | H
14580.000000 57.6 9.2 16.4 740 | H

Limit and Margin AV

Frequency | Average Corr. Margin Limit Polarization
(MHz) (dBpVim) (dB) (dB) (dBuV/m)
1652.000000 29.8 -13.6 24.2 540 | H
4959.000000 29.4 -5.8 24.6 54.0 | H
14580.000000 44.6 9.2 9.4 54.0 | H

Date: 10/01/2011 - Time: 21:41:02 ' Tested by: ‘

- Reviewed by:




Produkte
Products

Appendix 1
17019029 001
Page 54 of 72

Test Plot of Spurious emi
Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

ssion of A.3 — 8DPSK modul

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test Item: Bluetooth headset
|dentification: BTHO002-KMAO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Resuit: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF806/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
12
s e e e R .
uand
£ #®0 H‘. FGCpart15-1=18G-PK
> 2 10
g e ) FOC vart154ad G
4 ' T e
z [} Y . ™ TR (Nt |
3© Bl AN it st
aaanadlt N N e
207 =
|
0 i
16 2G 3G 4G 56 6 8 10G 186
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) (dBpV/m} (dB) (dB) " {dBuVim)
1652.000000 39.3 -13.6 34.7 740 |V
4959.000000 418 -58 322 740 [V
14580.000000 57.4 9.2 16.6 740 |V
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) (dBpuV/m} (dB) (dB) (dBuv/m) ’
1652.000000 33.0 136 21.0 54,0 [V
4959.000000 28.8 -5.8 251 54.0 |V
14580.000000 4.7 9.2 9.3 54.0 |V

Date: 10/01/2011 - Time: 21:46:48

A TUVRheinland®
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A TUVRheinland®

Test Plot of Spurious emission of A.3 — 8DPSK modul

Horizontal (18GHz — 26GHz)

TUV Rheinland (Guangdong) Lid.

EMC Test Record (Emission)

Common Information

ation

EMC Test Service Hotline: +86-20-28391188

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTH002-KMAD4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High channel(EDR)
Climate Condition: 23 TC; 50 %RH,; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Resuit: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09f TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-08
10 T e
:
80 i FCC part1518:26G P
3
Z 60 FCC part1&18:26G°AV
8 e S = — = ]
1= ——
3 ® "y
3
1 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Frequency. MaxPeak Corr. Margin Limit Polarization
{MHz) (dBuV/m) (dB) (dB) (dBpV/m)
19052.000000 51.8 5.1 22.2 740 | H
20237.000000 53.4 5.6 20.6 740 [H
24170.000000 55.0 6.9 19.0 74.0 [H
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) - (dBuv/m) (dB) {dB} (dBpV/m)
19052.000000 39.3 5.1 14.2 54.0 | H
20237.000000 41.0 5.6 13.0 540 | H
24170.000000 43.5 6.9 10.5 540 | H

Date: 11/01/2011 - Time: 22:06:08

Tested by: _ -

Reviewed by:

LULEN,
211,19

Ty
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Test Plot of Spurious emission of A.3 — 8DPSK modul

Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd.

ation

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth headset

Identification: BTHO02-KMAQO4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High channel(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq:

DC 3.7V by li-ion battery

Receipt No: 163072045 100&300
Report No: 17019029 001
Resuilt: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 0 26.5 3160-09
100
80 T FCCHE15 1826G PK
£ |
2 " e TSN
= 40 — T
] !
3 I «
20 : ! :
| | AT TRV AR AN NN WU SO NS USRS SN S A ;
I I
0 i |
18 19 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) (dBpV/m) " (dB) (dB}) (dBuV/m)
18642.000000 521 5.0 21.9 74.0 V‘
21381.000000 53.2 5.9 20.8 74.0 [V
24228.000000 56.2 6.9 17.8 740 | V
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) (dBpVim) {dB) {dB) {dBpv/m)
18642.000000 40.0 5.0 14.0 54.0 | V
21381.000000 41.6 5.9 124 54.0 | V
24228.000000 43.8 6.9 10.1 540 | V

Date: 11/01/2011 - Time: 22:09:08

Tested by:

A TUVRheinland®
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Test Plot of Spurious emission of B — 8DPSK modulat  ion
Horizontal (9kHz — 30MHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification . BTHO02-KMAQ4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel(EDR)
Climate Condition: 23 C,; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by li-ion battery
Recsipt No.: 163072045 100&300
Report No. 17019029 001
Result: Pass : -
Comment: Test distance is 3m, Horizontal
Subrange 1 -
Frequency Range: 9kHz - 30MHz
Receiver: TUVESCI 3
Transducer: - TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV

SAC Active Loop Antenna ZN30900A

12
114
10
20 \
80 L ==
£
s \\
= —
] 60 S -
= 50 e FCC Part 15 ; 9KHz - 30MH2
o] Y. e |
2 e |
8 a b1
dod b b X } L ALATAYR... g e g vorord anbf oo S —
Ll |1 IrV’M
| y
20 all g ALK AN M
¥ T | 1
10
0
0 5
=4 20 30 50 100K 200 300 G500 M 2M 3M  SM 10M 20 30M
Fregquency in Hz

Result Table_Si

0.017400 45.3
0.034920 - 35.8 H
1.454000 25.9 - 21.6 H
4.774000 27.2 — 22.3 H

Date: 14/01/2011 - Time: 01:12:13 PM Tested by: Reviéwed by:




Appendix 1 - ] "
17019029 001 TUVRheinland
Produkte
Products Page 58 of 72

Test Plot of Spurious emission of B — 8DPSK modulat  ion
Vertical (9kHz — 30MHz)

TUV Rheinland (Guangdong) Lid. EMC Test Service

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-Mate
Test ltem: Bluetooth Headset
Identification BTHO002-KMAO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel(EDR)
Climate Condition: : 23 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7V by li-ion battery
Receipt No.: 163072045 100&300
Report No. 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1 - .
Frequency Range: 9kHz - 30MHz
Receiver; TUVESCI 3
Transducer: TUV SAC Active Loop Antenna ZN30900A / TUV ESCI3 -TUV

SAC Active Loop Antenna ZN30S00A

12
116
1
90\
80 ~Z
£ 7o —
§ €0 .WWY - e o
c "
é 50 " \‘_\‘! ECC Part 15 | 9KHz - 20MHz
2 40 il M' - WI.IL',M!V.‘U\'\'- :
30 : oy
20
1
o
10 -
9Kk 20 30 50  d00k 200 300 500 1M 2M 3M  5M 0M 20 30M
Freguency In Hz

Result Table_Single

0.0174 H
0.065640 e H
4.806000 32.2 - 21.9 H
9.454000 26.6 - 221 H
Reviewed by:

Date: 14/01/2011 - Time: 01:16:53 PM Tested by:
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A

TUVRheinland®

Test Plot of Spurious emission of B —8DPSK modulati

Horizontal (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd.

on

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset
Identification: BTH002-KMAQ4

Test Standard: FCCPart 15

Test Detail: RE

Operation Mode: Rx @ Mid channel(EDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 1008300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer:

TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

80

80

.209 300G 3m ?P

Level in dBpV/m
-
=

________ Al
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP
Frequency. | QuasiPeak Corr. Margin Limit Polarization
(MHz) (dBpV/m} (dB) (dB) (dBuv/m)

38.350000 10.4 13.9 29.6 40.0 | H
52.550000 9.2 13.3 30.8 400 | H
152.700000 114 14.2 32.4 435 H
295.550000 9.3 127 36.7 46.0 | H
426.600000 12.3 154 33.8 46.0 | H
652.000000 17.2 191 28.8 460 | H

Date: 10/01/2011 - Time: 19:11:15

Tested byzz 0/

iﬁf?,

7

i

/F.C>

Reviewed by: gty
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Test Plot of Spurious emission of B — 8DPSK modulat  ion
Vertical (30MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test ltem: Bluetooth Headset

Identification: BTHOO02-KMAD4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channsl(EDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30M-1GHz

Receiver: TUV ESIB 26

Transducer: TUV SAC UVLB 9168/ TUV ESIB26-TUV SAC UVLB 9168

FCC 15.209 30M-1G sweep

30

i
e e FGC 15 200°30NK TG 361 QP
)

40

Level in dBp\/m

20

Pt e dnb,
Lt 1

0
30M 50 80

Frequency in Hz

Limit and Margin QP

Frequency | QuasiPeak Corr. Margin . Limit Polarization
(MHz) (dBpuV/m) (dB) (dB) (dBpV/m)

33.400000 10.6 13.3 29.4 400 | V

58.150000 9.7 12.8 30.3 400 |V
148.200000 10.7 14.1 32.8 435 |V
365.850000 10.8 141 356.2 460 | V
487.600000 13.3 184 j 32.7 460 |V
846.750000 18.9 21.0 2741 46.0 | V

Date: 10/01/2011 - Time: 19:14:01
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Test Plot of Spurious emission of B — 8DPSK modulat

Horizontal (1GHz — 18GHz)

TUV Rheinland (Guangdong) Ltd.

ion

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTHO02-KMAO4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel(EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report Ne: 17019029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HFS06/ TUV FSP30-TUV SAC HFS06
Pre TUV 1 to 18G HF906
12
10
E 80 FECpart151=18G P!
=3
'%3- 60 FEC part154:18G,
3 e
5 v X (VAT e amtd
- o X. S Sl
0
1G 26 3G 4G 56 8 8 106 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
(MHz) {dBuv/im) (dB) {dB) (dBuV/m) -
1627.000000 36.1 147 37.9 740 | V
2441.000000 34.9 1241 38.1 740 |V
13848.000000 57.8 9.0 16.2 740 |V
Limit and Margin AV
Freauency Average Corr. Margin Limit Polarization
(MH2) {dBuv/im) (dB) (dB) {dBpVvim) 2
1627.000000 26.0 -14.7 28.0 540 |V
3441.000000 26.4 124 276 54.0 |V
13848.000000 451 9.0 8.9 540 |V

Date: 10/01/2011 - Time: 22:40:17
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Test Plot of Spurious emission of B — 8DPSK modulat  ion
Vertical (1GHz — 18GHz)

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTHO02-KMAD4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel(EDR)
Climate Condition: 23 T, 50 %RH; 101 kPa,
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Resuit: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
120 3
100 :
g 80 FCC part151-18GPK
93 60 F
c
5 O X ”an "
2 K20
0 t +
16 2G 3G 4G 56 6 8 106 18G
Frequency in Hz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
{MHz)} (dBpV/im} {dB) (dB) " {dBuVim)
1627.000000 34.7 -14.7 39.3 740 | H ‘
2441.000000 34.8 121 39.2 74.0 | H
13848.000000 57.9 9.0 16.1 740 | H
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
(MHz) {dBluVim) (dB) (dB) {dBpv/m) ’
1627.000000 22,6 RETY 314 54.0 [ H
2441.000000 22.3 121 3.7 54.0 | H
13848.000000 451 9.0 8.9 54.0 [ H

Date: 10/01/2011 - Time: 22:33:52
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Test Plot of Spurious emission of B — 8DPSK modulat

Horizontal (18GHz — 26GHz)

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

ion

Manufacturer: K-Mate
Test [tem: Bluetooth headset
Identification: BTH002-KMAQ4
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Mid channel(EDR)
Climate Condition: 23 T 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-26.5GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09
100
LY FCCpaiti518-266°PK
E
3
]
£
T
3
20
18 19 20 ' 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) {dBpV/m) (dB) (dB) (dBpV/m)
19152.000000 51.2 5.2 22.8 740 |V
21609.000000 52.6 6.0 21.4 740 |V
24368.000000 54.7 7.0 19.3 740 |V
Limit and Margin AV
Frequency Average Corr. Margin Limit Polarization
{MHz) (dBuVvim) (dB) (dB) (dBuVim) ’
19152.000000 39.8 5.2 14.2 540 |V
21609.000000 40.8 6.0 13.2 540 | V
24368.000000 43.1 7.0 10.9 54.0 | V

Date: 11/01/2011 - Time: 23:03:00
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Test Plot of Spurious emission of B — 8DPSK modulat  ion
Vertical (18GHz — 26GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test Item: Bluetooth headset

Identification: BTH002-KMAD4

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Mid channel(EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 18GHz-26.5GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3180-09

Pre TUV 18 to 26.5 3160-09

10l
Ll FCCpart15 18266 PK
&
=z 60 FCC part1 §18226G AV
3 e e RN oty Ml A SV SO o bialig v
I o o U by o
= 40 i it T T
[ |
g :
20
3
0 t
18 19 20 21 22 23 24 25
Frequency in GHz

Limit and Margin PK

Frequency MaxPeak Corr. Margin Limit Polarization
{MHz) (dBpV/m) {dB) (dB) (dBpV/m) :
18883.000000 51.6 5.1 224 740 |V
22167.000000 52.1 6.1 21.9 740 | V
24182.000000 54.3 6.9 19.7 740 |V

Limit and Marain A

LG E= A AR SR Fa L gt

Frequency Average Corr. Margin Limit Polarization
(MHz) (dBpV/m) {dB} (dB) (dBpV/m)
18883.000000 39.5 5.1 14.5 540 | V
22167 4.0 6.1 13.0 540 |V
24182.000000 4241 6.9 11.8 540 |V

Date: 11/01/2011 - Time: 23:00:41
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Test Plot of Radiated emissions in restricted bands

, Mode A.1 —

GFSK modulation, Horizontal

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTHO002-KMADO4
Test Standard: FCC Part 15
Test Detail: Band edge
Operation Mode: Tx @ Low channel(BDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17018029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
12 T
{ .
1100 1 =
!
1007 f
2:402600000-GHz
86.549 dBuV/m
20 “ 5 y
70 - \
£
2
2 a0 k
£
& sl \{\
2:325000000/GHZ 2390000000 G}z
4035 39-1»dBu‘k”m 35.088 dBuUV/M--— \\
Y. A Iy
YO SRV UYL W PV MUY I Y R Ay vl
v A et A A b Y W T e 000 3““00”“0,6H A
o 29.375!dBuVim
2.354400000.GHz
27.519 dBuVim
10
w0 22 2340 2360 2380 2400 2410
Frequency in MHz

Date: 10/01/2011 - Time: 23:48:30
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Test Plot of Radiated emissions in restricted bands , Mode A.1 —
GFSK modulation, Vertical

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test item: Bluetooth headset

ldentification: BTHO002-KMAD4

Test Standard: FCC Part 15

Test Detail: Band edge

Operation Mode: Tx @ Low channel(BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Resuit: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV FSP30

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 fo 18G HF906

120 T
|
1o
80
2402400000 GHz
80 7 S.G?TQ-dBlem
Tif
70
=
I 80 l \
£
? . |
2,348400000 GHz A
33.987 dBuVim 2.390000000 GH 4 \
40 34:110-dBpV/m \\‘\
17 N
30 {
B A AR AN Do s g R st i b tn y
2.350000000 GHz
207-—2:324400000-GHz 27:116/dBpV/m
27.808 dBUV/m
1
[
o t
2310 2320 2340 2360 2380 2400 2410
Frequency in MHz
FIET 703 \
Date: 10/01/2011 - Time: 23:45:26 Testedib I, 0 Reviewed by \gmeid
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Test Plot of Radiated emissions in restricted bands , Mode A.3 —
GFSK modulation, Horizontal

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate

Test item: Bluetooth headset

Identification: BTHO02-KMAO4

Test Standard: FCC Part 15

Test Detail: Band edge

Operation Mode: Tx @ High channe!(BDR)

Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery

Receipt No: 163072045 100&300

Report No: 17019029 001

Result: Pass

Comment: Test distance is 3m, Horziontal
Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV FSP30

Transducer: TUV SAC HFS06/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18CG HF206

1 s -
"
101
90 2:480068000-GHz
| 80.868 dBUV/m
so'-»-"/‘z\
VAR
e "L\
R 483500000 GHz. ___
= 3.042 dBUVIm
2
3 s0
\\\ 21493444000 GHz -
N 35.742 dBuVim
40
2.483500000GH: v o ,
40,732 dBle@“'MWMMW-‘- ot bbb st L MA AR~
* et ATV (SR WUV P N N VRPN S
20 2.487856000-GHz
28.315 dBuVIM
10
] + t
2478 2480 2485 2490 2495 2500
Frequency in MHz
Date: 10/01/2011 - Time: 23:29:56 Tested by: #ii.in i Reviewed by:
y




Produkte
Products

Appendix 1
17019029 001
Page 68 of 72

Test Plot of Radiated em
GFSK modulation, Vertic

TUV Rheinland (Guangdong) Ltd.

iIssions in restricted bands
al

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

K-Mate

Bluetooth headset
BTHO002-KMA04

FCC Part 15

Band edge

Tx @ High channel(BDR)

23 °C; 50 %RH; 101 kPa.

Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17018029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF908/ TUV FSP30-TUV SAC HF206
Pre TUV 1 to 18G HFS06
120 =
1
100
T-2:480420000-GHz -
904—86.001.dBuV/m
L
80 // \\ —
ny \
3 N
= 2.483500000 GHz
@ 50 48733 -dBpV/m
\
— 20 L
\\\k 27492828000 GHz
40 2_—4335003007(3[..2\\{ 35.064-dBuv/im
47.081-dBpVim M
MMnMwaWMM
30
H i WW'_.-‘A’_, AN A M e MR A A A
20 2 483868000 GFzZ

27

376 dBuV/

i

0
2478 2480

2480
Frequency in MHz

2485 2495 2500

Date: 10/01/2011 - Time: 23:35:41
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Test Plot of Radiated emissions in restricted bands , Mode A.1 —
8DPSK modulation, Horizontal

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test [tem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:
Subrange 1
Frequency Range:
Receiver:
Transducer:

K-Mate

Bluetooth headset
BTHO02-KMAD4

FCC Part 15

Band edge

Tx @ High channel(EDR)

23 ¢, 50 %RH; 101 kPa.
DC 3.7V by li-ion battery
163072045 100&300
17019029 001

Pass

Test distance is 3m, Horizontal

2GHz-3GHz

TUV FSP30
TUV SAC HF906/ TUV FSP30-TUV SAC HF9086

Pre TUV 1 to 18G HF906

-2:480420000 GHz

90 [”

_85,83:5 dBuV/m
:

ﬁ\
.\

7/
— | I
2 g ‘\ 2.483500000.GHz |
S "~ 49.034 dBuVIm »
% [ E e Y- |
I\‘L\\t 2493576000 GHz ™~ i T
40 & ‘ g 3486 1-ABUVIM i
i | X
5483544000 GHz W et it N A Ay o o g,
30 44.523-dBpVim ;

h
Mt st b A gt A A AN A

[
12.490848000.GHz

27.595 dBpVIm :

L} t
2478 2480

2485 2490 2495 2500

Frequency in MHz

Date: 11/01/2011 - Time: 00:04:11
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Test Plot of Radiated emissions in restricted bands

8DPSK modulation, Vertical

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test ltem: Bluetooth headset
Identification: BTHO02-KMAO4
Test Standard: FCC Part 15
Test Detail: Band edge
Operation Mode: Tx @ High channel(EDR)
Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Resulit: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Freguency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF908
Pre TUV 1 to 18G HF906
120 — -
11
i i
100 7 -
2:480024000-GHz : s e
90186.038 dBpVim.__! :
80 // w\‘“\\\ :
70 ﬂ —
E / Y 3 |
= i
[ \
£ .. 2.483500000.GHz
H I 47.160 dBpV/m
‘&‘\_\ 2488648000 GHZ
40 351140-dBuv/m !
W v -
2483500000 Ghijz "W AN itk WA A A AR i lond
--—43779-dBuVA "W w- : J—
a7 - Mwmmww
2 493180006,GH2
, 28.278 dBpV/m
i .
i
2476 2480 2485 2490 2485 2500
Frequency in MHz
LG
{ 0149
“Checke
Date: 11/01/2011 - Time: 00:01:29 Tested by: = Reviewed by: __ ~
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A TUVRheinland®

Test Plot of Radiated emissions in restricted bands

, Mode A.3 —

8DPSK modulation, Horizontal

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: K-Mate
Test item: Bluetooth headset
ldentification: BTHO002-KMAO4
Test Standard: FCC Part 15
Test Detail: Band edge
Operation Mode: Tx @ Low channel(EDR)
Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: DC 3.7V by li-ion battery
Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906
120 7
11
1007
90
2.402400000 GHz
80 73171 dBVim
e L AN
=3
é 50 \v
: ‘, :
2 s0 l»wv et
) Zﬁgigznggf:z 2.390000000 GH
e Ty 32.666 dBPV/im \\M
" et Bttt Attt oda Mt bied b inidge |
byt b e et o uﬂ--JM‘%fMWMmMWWL o “
0 5 [%,BZO'GUAO’GH? - ——2:390000000-GHz
2; 379 dB’uV m 24.656 dBuV/m
i
! {
| S
2310 2320 2340 2360 2380 2400 2410
Frequency in MHz

Date: 10/01/2011 - Time: 23:56:22
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Test Plot of Radiated emissions in restricted bands

8DPSK modulation, Vertical

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification;
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:

K-Mate

Bluetosth headset
BTH002-KMAO4

FCC Part 15

Band edge

Tx @ Low channel(EDR)
23 C; 50 %RH;
DC 3.7V by li-ion battery

101 kPa.

Receipt No: 163072045 100&300
Report No: 17019029 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV FSP30
Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 1o 18G HF906
124 .
110
10 oy
2.402000000-GHz
o 86.792 dBuV/m
80 x ‘3
% | | \\
70 ‘
>
2 0 b
|
2:359400000 GHz - \«
- R Y
; . N /I
A R AL NP N A A T WARA A A i i i R H, A’"’] “‘
3 Tt Nt ket et ARttt A e S W
2.323600000 GHz 2.390000000 GHz
£y 27.937 dBUV/M " 26,950 dBLV/i
:
;310 2320 2340 I 2360 2380 2400 2410
Frequency in MHz

Date: 10/01/2011 - Time: 23:54:13

Tested by:

A TUVRheinland®
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